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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the calibration
report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
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1. GENERAL INFORMATION

1.1. EUT Description

Product Name Intel® Wireless-AC 9260D2WL
Trade Name Intel

FCC ID. PD99260D2L

Model No. 9260D2WL

Frequency Range

802.11a/n-20MHz: 5180-5320MHz, 5500-5700MHz, 5720 MHz, 5745-5825MHz
802.11n-40MHz: 5190-5310MHz, 5510-5670MHz, 5710 MHz, 5755-5795MHz
802.11ac-80MHz: 5210-5290MHz, 5530-5690MHz, 5775MHz
802.11ac-160MHz: 5250MHz, 5570MHz

Number of Channels

802.11a/n-20MHz: 25
802.11n-40MHz: 12
802.11ac-80MHz: 6
802.11ac-160MHz: 2

Data Rate 802.11a: 6 - 54Mbps
802.11n: up to 300Mbps
802.11ac: up to 866.7MHz
Type of Modulation 802.11a/n/ac: OFDM, BPSK, QPSK, 16QAM, 64QAM, 256QAM
Antenna type Dipole Antenna
Channel Control Auto

Antenna Gain

Refer to the table “Antenna List”

Antenna List

Part No.

Antenna type  |Peak Gain

No. |Manufacturer

1 |WIESON
Technologies
co.,ltd.

GY121HT0321-003-H / GY121C888-001-H |Dipole Antenna |2.92 dBi for 5.15~5.25GHz

3.19 dBi for 5.25~5.35GHz
4.41 dBi for 5.47~5.725GHz
4.22 dBi for 5.725~5.85GHz

Note: The antenna of EUT is conforming to FCC 15.203.
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802.11a/n-20MHz Center Working Frequency of Each Channel:

Channel Frequency
Channel 036: 5180 MHz
Channel 052: 5260 MHz
Channel 100: 5500 MHz
Channel 116: 5580 MHz
Channel 132: 5660 MHz
Channel 149: 5745 MHz
Channel 165: 5825 MHz

Channel Frequency
Channel 040: 5200 MHz
Channel 056: 5280 MHz
Channel 104: 5520 MHz
Channel 120: 5600 MHz
Channel 136: 5680 MHz
Channel 153: 5765 MHz

Channel

Channel 044:
Channel 060:
Channel 108:
Channel 124:
Channel 140:
Channel 157:

802.11n-40MHz Center Working Frequency of Each Channel:

Channel
Channel 038: 5190 MHz
Channel 102: 5510 MHz
Channel 134: 5670 MHz

Frequency

Channel Frequency
Channel 046: 5230 MHz
Channel 110: 5550 MHz
Channel 142: 5710 MHz

Channel

Channel 054:
Channel 118:
Channel 151:

802.11ac-80MHz Center Working Frequency of Each Channel:

Channel

Frequency Channel

Frequency

Channel 042: 5210 MHz Channel 058: 5290 MHz
Channel 138: 5690 MHz Channel 155: 5775 MHz

Channel

Channel 106:

802.11ac-160MHz Center Working Frequency of Each Channel:

Channel
Channel 50:

Frequency Channel
5250 MHz Channel 114: 5570 MHz

Frequency

Frequency
5220 MHz
5300 MHz
5540 MHz
5620 MHz
5700 MHz
5785 MHz

Frequency
5270 MHz
5590 MHz
5755 MHz

Frequency
5530 MHz

Channel

Channel 048:
Channel 064:
Channel 112:
Channel 128:
Channel 144:
Channel 161:

Channel

Channel 062:
Channel 126:
Channel 159:

Channel

Frequency
5240 MHz
5320 MHz
5560 MHz
5640 MHz
5720 MHz
5805 MHz

Frequency
5310 MHz
5630 MHz
5795 MHz

Frequency

Channel 122: 5610 MHz
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Note:
1. This device is an Intel® Wireless-AC 9260D2WL with a built-in WLAN (802.11a/b/g/n/ac) with

Bluetooth (5.0 and V3.0+HS, V2.1+EDR) transceiver, this report for SGHz WLAN.

2. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform
the test.

3. Lowest and highest data rates are tested in each mode. Only worst case is shown in the report.

4.  These tests were conducted on a sample of the equipment for the purpose of demonstrating compliance of
transmitter with Part 15 Subpart E for Unlicensed National Information Infrastructure devices.

5.  This is to request a Class II permissive change for FCC ID: PD99260D2W, originally granted on
02/05/2019.
The major change filed under this application is:
Change #1: Addition an Dipole Antenna, the antenna type is different with the original application, All
other hardware is identical with original granted.

Mode 1 SISO A: Transmit (802.11a_6Mbps)

Mode 2 SISO A: Transmit (802.11n-20BW_7.2Mbps)
Mode 3 SISO A: Transmit (802.11n-40BW_15Mbps)
Mode 4 SISO A: Transmit (802.11ac-80BW_32.5Mbps)
Mode 5 SISO A: Transmit (802.11ac-160BW_65Mbps)
Mode 6 SISO B: Transmit (802.11a_6Mbps)

Mode 7 SISO B: Transmit (802.11n-20BW_7.2Mbps)
Mode 8 SISO B: Transmit (802.11n-40BW_15Mbps)
Test Mode Mode 9 SISO B: Transmit (802.11ac-80BW_32.5Mbps)
Mode 10 SISO B: Transmit (802.11ac-160BW_65Mbps)
Mode 11 MIMO: Transmit (802.11n-20BW_14.4Mbps)
Mode 12 MIMO: Transmit (802.11n-40BW_30Mbps)
Mode 13 MIMO: Transmit (802.11ac-80BW_65Mbps)
Mode 14 MIMO: Transmit (802.11ac-160BW_130Mbps)
Mode 15: Transmit-SISO A

Mode 16: Transmit-SISO B

Mode 17: Transmit-MIMO
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1.3. Tested System Datails

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer |Model No. Serial No. Power Cord
1 Test Fixture Intel N/A N/A N/A
2 Notebook PC DELL Latitude E5470 |416FJCO Non-Shielded, 1.8m

Signal Cable Type

Signal cable Description

A |USB Cable

Shielded, 1.5m

B  |Signal Cable

Non-Shielded, 1.0m

1.4. Configuration of tested System

1.5. EUT Exercise Software

EUT A

Notebook PC
(2)

(1)

Setup the EUT as shown in Section 1.4.

Execute software “DRTU (Ver 11.1850.0-08900)” on the Notebook PC.

Press “OK” to start the continuous Transmit.

1
2
3. Configure the test mode, the test channel, and the data rate.
4
5

Verify that the EUT works properly.

Test Fixture B
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1.6.

Test Facility
Ambient conditions in the laboratory:
Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 20-35
Humidity (%RH) 25-75 50-65
Barometric pressure (mbar) 860-1060 950-1000

The related certificate for our laboratories about the test site and management system can be downloaded

from DEKRA Testing and Certification Co., Ltd. Web Site:

http://www.dekra.com.tw/chinese/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://

www.dekra.com.tw

Site Description:

Site Name:
Site Address:

Accredited by TAF
Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,

Taiwan, R.O.C.

TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789

E-Mail ; info.tw@dekra.com

FCC Accreditation Number: TW3023
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1.7. List of Test Equipment
For Conducted measurements /CB3/SR8
Equipment Manufacturer [Model No. Serial No. Cali. Date Due. Date
Temperature Chamber WIT GROUP |TH-1S-B EQ-201-00146 2019/02/26 |2020/02/25
X |Spectrum Analyzer Agilent NO9010A MY53470892 2018/09/27 12019/09/26
X |Peak Power Analyzer Keysight 8990B MY51000410 2018/08/01 (2019/07/31
X  |Wideband Power Sensor |Keysight N1923A MY56080003 2018/07/25 |2019/07/24
X |Wideband Power Sensor [Keysight N1923A MY 56080004 2018/07/25 12019/07/24
EMI Test Receiver R&S ESCS 30 100369 2018/11/19  [2019/11/18
LISN R&S ENV216 101105 2019/03/30  |2020/03/29
LISN R&S ESH3-Z5 836679/014 2019/04/02  |2020/04/01
Coaxial Cable DEKRA RG 400 LCO018-RG 2019/06/21  {2020/06/20
For Radiated measurements /Site3/CBS8
Equipment Manufacturer Model No. Serial No. Cali. Date Due. Date
X |Spectrum Analyzer |R&S FSP40 100170 2019/03/11 )2020/03/10
X |Loop Antenna Teseq HLA6121 37133 2018/10/13  |2019/10/12
X |Bilog Antenna Schaffner Chase CBL6112B 2707 2019/06/24  (2020/06/23
X |Coaxial Cable DEKRA RG 214 LC003-RG 2019/06/14  12020/06/13
X  |Pre-Amplifier Jet-Power JPA-10M1G33 |170101000330010 [2019/06/14 |2020/06/13
X |Horn Antenna ETS-Lindgren 3117 00135205 2019/05/03  |2020/05/02
X |Horn Antenna SCHWARZBECK [9120D 576 2018/12/18 |2019/12/17
X  |Pre-Amplifier EMCI EMCO012630SE (980210 2019/04/10  |2020/04/09
X |Horn Antenna Com-Power AH-840 101043 2019/01/09 |2020/01/08
X  [Amplifier + Cable |EMCI EMC184045SE 980370 2019/03/21  |2020/03/20
X  |Filter MICRO-TRONICS |BRM50702 G270 2018/08/06 |2019/08/05
X  |Filter MICRO-TRONICS |BRM50716 G196 2018/08/06 |2019/08/05
Note

1. All equipments are calibrated every one year.

2. The test instruments marked with “X” are used to measure the final test results.
3. Test Software version :QuieTek EMI 2.0 V2.1.113.
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2. Maximun conducted output power

2.1. Test Setup

26dBc Occupied Bandwidth

RF Cable S
EUT D:D pectrum
Analyzer
SMA
Connector
Conduction Power Measurement (for 802.11an)
EUT RF Cable Power
[I:I] Meter
SMA
Connector
Conduction Power Measurement (for 802.11ac)
RF Cable S
EUT pectrum
D:D Analyzer
SMA
Connector

2.2. Limits

2.2.1. For the band 5.15-5.25 GHz,

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W. provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the maximum conducted output power shall be reduced by the amount in dB that the directional gain

of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as

measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output

power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
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gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater than 6 dBi
are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed
point-topoint U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum
conducted output power is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications,
and multiple collocated transmitters transmitting the same information. The operator of the U-NII
device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater
than 6 dBi are used, the maximum conducted output power shall be reduced by the amount in dB that

the directional gain of the antenna exceeds 6 dBi.

2.2.2. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW
or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz. If
transmitting antennas of directional gain greater than 6 dBi are used, the maximum
conducted output power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.
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2.2.3. For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W. In addition. If transmitting
antennas of directional gain greater than 6 dBi are used, the maximum conducted
output power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi. However, fixed point-to-point UNII devices operating in this
band may employ transmitting antennas with directional gain greater than 6 dBi
without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems,
omnidirectional applications, and multiple collocated transmitters transmitting the
same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed,
point-to-point operations.

2.3. Test Procedure

As an alternative to FCC KDB-789033, the EUT maximum conducted output power was measured
with an average power meter employing a video bandwidth greater the 6dB BW of the emission
under test. Maximum conducted output power was read directly from the meter across all data rates,
and across three channels within each sub-band. Special care was used to make sure that the EUT
was transmitting in continuous mode. This method exceeds the limitations of FCC KDB-789033, and

provides more accurate measurements.

802.11an (BW =40MHz) Maximum conducted output power using KDB 789033 section E)3)b)
Method PM-G (Measurement using a gated RF average power meter)

Note: the power meter have a video bandwidth that is greater than or equal to the measurement
bandwidth, (Anritsu/ MA2411B video bandwidth: 65MHz)

802.11ac (BW=80MHz) Maximum conducted output power using KDB 789033 section E)2)b)
Method SA-1 (trace averaging with the EUT transmitting at full power throughout each sweep).

When transmitted signals consist of two or more non-contiguous spectrum segments (e.g., 80+80
MHz mode) or when a single spectrum segment of a transmission crosses the boundary between two
adjacent U-NII bands, KDB 644545 D01 section F) procedure is used for measurements.

24. Uncertainty

t 1.62dB
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2.5. Test Result of Maximum conducted output power
Product Intel® Wireless-AC 9260D2WL
Test Item Maximum conducted output power
Test Date 2019/06/11
Test Mode Mode 1 SISO A: Transmit (802.11a_6Mbps)

Cable loss=1.0dB

Maximum conducted output power

Data Rate (Mbps)
Channel No. Frequency (MHz) 6 9 12 18 24 36 48 54
Measurement Level (dBm)

36 5180 18.33 - -- -- -- -- -- -
44 5220 20.83 | 20.66 | 20.50 | 20.44 | 20.34 | 20.19 | 20.04 | 19.86
48 5240 21.06 -- -- -- -- -- -- --
52 5260 21.07 -- -- -- -- -- -- --
60 5300 20.97 | 20.87 | 20.72 | 20.58 | 20.50 | 20.33 | 20.21 | 20.05
64 5320 18.45 -- -- -- -- -- -- --
100 5500 19.14 -- - -- -- -- -- --
116 5580 20.67 | 20.41 | 20.16 | 20.04 | 19.95 | 19.83 | 19.62 | 19.51
140 5700 18.94 -- - -- -- -- -- --
149 5745 20.53 -- - -- -- -- -- --
157 5785 20.86 | 20.72 | 20.65 | 20.53 | 20.43 | 20.33 | 20.21 | 20.12
165 5825 20.92 -- - -- -- -- -- -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.33 24 -- Pass
44 5220 -- 20.83 24 -- Pass
48 5240 -- 21.06 24 - Pass
52 5260 17.047 21.07 24 23.32 Pass
60 5300 17.789 20.97 24 23.50 Pass
64 5320 16.939 18.45 24 23.29 Pass
100 5500 17.000 19.14 24 23.30 Pass
116 5580 17.119 20.67 24 23.33 Pass
140 5700 16.947 18.94 24 23.29 Pass
149 5745 -- 20.53 30 - Pass
157 5785 -- 20.86 30 -- Pass
165 5825 -- 20.92 30 -- Pass
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99% Occupied Bandwidth:

Channel 52
Agilent Spectrum Analyzer - Occupied BW
(I L RF 508 AC SEMSE!INT ALIGNAUTO 02:15:23 PM Jun 0S5, 2019
|[Center Freq 5.260000000 GHz | Center Freq: 5.260000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o
Py | T Center Freq||
.00 5.260000000 GHz
- 00 o i
-19.0 W\W WM l"‘"ﬂm,' [ T
g g ey “‘“\Nuﬂ\,.'
-35.0
3.0
-58.0
-63.0
Center 5.26 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 26.3 dBm —
17.047 MHz Freqoffset
Transmit Freq Error -65.288 kHz OBW Power 99.00 % OHz
x dB Bandwidth 24.02 MHz x dB -26.00 dB
MSG STATUS
Channel 60

Agilent Spectrum Analyzer - Occupied BW

( L RF S0Q  AC SEMSE:INT) ALIGH AUTO 02:16:31 PM Jun 035, 2019
|[Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radie Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1o Vi T Ty w\ Center Freq|
.00 " 5.300000000 GHz|
-9.00 — .
190 . M\‘“ﬂvﬂw %M.\. y
-29.0 W W
-39.0
-49.0
-59.0
-69.0
|Center 5.3 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
Auto Man
Occupied Bandwidth Total Power 27.4 dBm
17.789 MHz Freqofteet
Transmit Freq Error -8.620 kHz OBW Power 99.00 % OHz
x dB Bandwidth 29.10 MHz x dB -26.00 dB
STATUS
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Channel 64

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 02:17:13 PMJun 05, 2013
|\Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U PSR P v Center Freq||
1.00 ,.J 5.320000000 GHz
.9.00 Y .
90 ] M
-29.0 7 / wamwmr
390 M’“‘V"n m"‘«MA
[ )
-49.0
-59.0
-59.0
|Center 5.32 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 24.5 dBm
16.939 MHz Freqoffset
Transmit Freq Error -12.371 kHz OBW Power 99.00 % OHz
x B Bandwidth 23.31 MHz x dB -26.00 dB
IMSG STATUS

Agllenl Spectrum Analyzer - Occupied BW

Channel 100

RF S0 AC SEMSE:INT) ALIGH AUTO 02:17:48 PMJun 05, 2019
|\Center Freq 5.500000000 GHz | Center Freq: 5500000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U S P Center Freq||
1.00 5.500000000 GHz|
-9.00 -."J \'u\
-29.0 i
-390 ﬂTmMﬂWW W””“"‘f“ﬁwum
-49.0
-59.0
-59.0
|Center 5.5 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 My
[Auto Man
Occupied Bandwidth Total Power 25.0 dBm
17.000 MHz Freqortet
Transmit Freq Error -2.925 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.52 MHz x dB -26.00 dB
IMSG STATUS
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Channel 116

Agllenl Spectrum Analyzer - Occupied BW

RF 508 AC SENSE:INT) ALIGN AUTO 04:17:38 PM Jun 05, 2019
||Center Freq 5.580000000 GHz | Genter Freq: 5.580000000 GHz Radie Std: None Frequency
[ Trig: Free Run Avg|Held:>10/10
| #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBidw Ref 21.00 dBm
11 U f-\wvun«mwww..r.uw Center Freq||
.00 N 5.580000000 GHz|
-9.00
-13.0 WM, %ﬂ. e
250 \.MW n"\lﬂ-{ruv:-\_m
-39.0
-49.0
-59.0
-63.0
Center 5.58 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 NIy
Auto Man
Occupied Bandwidth Total Power 26.5 dBm
17.119 MHz Freqofeet

Transmit Freq Error -29.175 kHz OBW Power 99.00 % OHz

x dB Bandwidth 24.63 MHz x dB -26.00 dB
MSG STATUS

Channel 140

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 02:21:19 PMJun 05, 2019
|\Center Freq 5.700000000 GHz | Center Freq: 5700000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U Center Freq||
AR Ry | ot -
1.00 5.700000000 GHz|
.9.00 ,.VJ by
490 ﬂ.\rﬂ Hl\""’anqv\
-29.0 o gr
w90 ‘W,‘r»wuw LitaliiLie) SR
-43.0
590
590
|Center 5.7 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 My
[Auto Man
Occupied Bandwidth Total Power 24.8 dBm
16.947 MHz Freqortet
Transmit Freq Error -43.097 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.31 MHz x dB -26.00 dB
IMSG STATUS
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Product
Test Item
Test Date
Test Mode

Intel® Wireless-AC 9260D2WL

Maximum conducted output power

2019/06/11

Mode 2 SISO A: Transmit (802.11n-20BW_7.2Mbps)

Cable loss=1.0dB

Maximum conducted output power

Data Rate (Mbps)

Channel No. Frequency 7.2 14.4 21.7 28.9 433 57.8 65 72.2
(MHz)
Measurement Level (dBm)
36 5180 18.17 - -- -- -- -- -- --
44 5220 20.57 | 20.51 | 20.38 | 20.27 | 20.14 | 19.97 | 19.83 | 19.70
48 5240 20.72 - - - -- -- -- --
52 5260 20.66 - - - - -- -- --
60 5300 20.56 | 20.48 | 20.37 | 20.32 | 20.24 | 20.11 | 19.95 | 19.76
64 5320 18.27 - - - - -- -- --
100 5500 18.6 - - - -- -- - --
116 5580 20.62 | 20.51 | 20.36 | 20.21 | 20.14 | 20.08 | 19.92 | 19.78
140 5700 18.73 - - -- -- -- -- --
144(U-NII-2C) 5720 19.56 | 19.49 | 1935 | 19.22 | 19.04 | 18.97 | 18.87 | 18.78
144(U-NII-3) 5720 1398 | 13.81 | 13.75 | 13.61 | 13.47 | 13.35 | 13.26 | 13.11
149 5745 20.73 - - - -- -- -- --
157 5785 20.86 | 20.74 | 20.62 | 20.48 | 20.35 | 20.24 | 20.16 | 20.08
165 5825 20.71 - - -- -- -- -- --

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.17 24 - Pass
44 5220 -- 20.57 24 -- Pass
48 5240 -- 20.72 24 -- Pass
52 5260 18.143 20.66 24 23.59 Pass
60 5300 18.084 20.56 24 23.57 Pass
64 5320 18.041 18.27 24 23.56 Pass
100 5500 17.994 18.6 24 23.55 Pass
116 5580 18.082 20.62 24 23.57 Pass
140 5700 18.067 18.73 24 23.57 Pass
144(U-NII-2C) 5720 14.194 19.56 24 22.52 Pass
144(U-NII-3) 5720 -- 13.98 30 -- Pass
149 5745 -- 20.73 30 -- Pass
157 5785 -- 20.86 30 -- Pass
165 5825 -- 20.71 30 -- Pass
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99% Occupied Bandwidth:

Channel 52
Agllent Spectrum Analyzer - Occupied BW
RF S0Q  AC SEMSE:INT) ALIGH AUTOD 03:11:50 PM Jun 05, 2019
|\Center Freq 5.260000000 GHz | Center Freq: 5.260000000 GHz Radio $td: None Frequency
Trig: Free Run Avg|Held:»10/10
‘ #|F(;am;u,w #Atten: 30 dB Radie Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
11 EI e ey P Center Freq||
.00 - Mh\ 5.260000000 GHz|
-9.00
190 WW MWWWMT
200 M"M”W [,
-39.0
-49.0
-59.0
-69.0
|Center 5.26 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 26.7 dBm
18.143 MHz Freqofteet
Transmit Freq Error -2.917 kHz OBW Power 99.00 % OHz
x dB Bandwidth 25.17 MHz x dB -26.00 dB
IMSG STATUS
Channel 60

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 03:14:43 PMJun 05, 2013
|\Center Freq 5.300000000 GHz | Center Freq: 5.300000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U ——re— Center Fre
1.00 (-JW WM\ 5.300000000 GHz
-3.00 .
19.0 MMUP UH"\H\_M
29,0 el "“"’L""""”“‘““Wvuunn
-390
-29.0
-59.0
5.0
|Center 5.3 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 My
[Auto Man
Occupied Bandwidth Total Power 25.9 dBm
18.084 MHz Freqortet
Transmit Freq Error -29.671 kHz OBW Power 99.00 % OHz
x B Bandwidth 24.43 NHz x dB -26.00 dB
IMSG STATUS
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Channel 64
Agllenl Spectrum Analyzer - Occupied BW
RF S0 AC SEMSE:INT) ALIGH AUTO 03:15:21 PMJun 05, 2019
|\Center Freq 5.320000000 GHz | Center Freq: 5.320000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
#IFGam:Luw #Atten: 30 B Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U Center Freq||
1.00 \L 5.320000000 GHz
3.0 bt i
a0 7 A "“MAM
-29.0
0 - mmm...nwf h‘xw-vnrw'i_ N
WW T le\_‘n
-29.0
-59.0
-59.0
|Center 5.32 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 23.5dBm
18.041 MHz Freqoffset
Transmit Freq Error 5.829 kHz OBW Power 99.00 % OHz
x B Bandwidth 23.99 MHz x dB -26.00 dB
IMSG STATUS

Channel 100

Agllenl Spectrum Anﬂlyzer Occupied BW.

S0 AC SEMSE:INT ALIGH AUTO 03:15:56 PMJun 05, 2019

|\Center Freq 5 500000000 GHz | Center Freq: 5.500000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
10 dB!dlv Ref 21.00 dBm

. U ; Center Freq||
1.00 [ 5.500000000 GHz
-0.00 ’“rj h
190 nfrrﬂ e
= i < %U\WNM\—WW
39,0 b Mwﬂvw
-49.0
-59.0
-69.0
|Center 5.5 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 24.0 dBm
17.994 MHz Freqoftset
Transmit Freq Error -18.678 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.81 MHz x dB -26.00 dB
IMSG STATUS
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Channel 116

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 03:17:02 PM Jun 05, 2013
|\Center Freq 5.580000000 GHz | Center Freq: 5580000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
#IFGam:Luw #Atten: 30 B Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
m u
Y P e e Center Freq|]
1.00 5.580000000 GHz
-0.00 L]
-19.0 MFW WL'IVW
B R IR T ST S PN
-39.0
-49.0
-59.0
-59.0
|Center 5.58 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 26.1 dBm
18.082 MHz Freqoffset
Transmit Freq Error -10.448 kHz OBW Power 99.00 % OHz
x dB Bandwidth 25.06 MHz x dB -26.00 dB
IMSG STATUS

Agllenl Spectrum Anﬂlyzer Occupied BW.

Channel 140

S0 AC

SEMSE:INT

ALIGH AUTO

03:18:19 PMJun 05, 2019

|\Center Freq 5 700000000 GHz | Center Freq: 5700000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dlv Ref 21.00 dBm
. U Y vy Center Freq||
.00 5.700000000 GHz
-0.00
190 ;.v' ./J"Nv W\M%\
-23.0 (g e o L Ty e
-390 ey,
-49.0
-59.0
-59.0
|Center 5.7 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 NMHz Sweep 1ms 5000000 MHz
[Auto Man
Occupied Bandwidth Total Power 24.7 dBm
18.067 MHz Freqoffset
Transmit Freq Error -22.826 kHz OBW Power 99.00 % OHz
x B Bandwidth 24.05 MHz x dB -26.00 dB

STATUS
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Channel 144

Agilent Spectrum Analyzer - Occupied BW
I F SO0 AC SEMSE:INT ALIGH AUTO 02:28:08 PMJun 03, 2019

( L RE
[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 B Radio Device: BTS
AMkr1 -14.194 MHz
Ref Offset 1 dB
||10 dBidiv____ Ref 21.00 dBm -9.3684 dB
Log ‘ ]
1.0 142 Gy Center Freq|]
1.00 E 5.720000000 GHz
5.00 e !
9.0 R M “""'*\m,.,\% N
290 framdte] s,
-390
-29.0
-59.0
-59.0
|Center 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHzZ
[Auto Man
Occupied Bandwidth Total Power 27.1 dBm
18.388 MHz Freqoftset
Transmit Freq Error -46.394 kHz OBW Power 99.00 % OHz
x B Bandwidth 26.74 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Channel Power.

Maximum conducted output power:
Channel 144 (U-NII-2C)

{ L RF S0 AC SEMSE:INT ALIGMAUTD 02:28:32 PM Jun 05, 2019
|[Center Freq 5.717903000 GHz | Center Freq: 5.717903000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
1.a = Center Freq|
1.00 /, \ 5.717903000 GHz
-9.00
L
-19.0 M—‘"‘
290 {or P | w“-‘
-39.0
-49.0
-59.0
-69.0
|Center 5.718 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 6.000000 ML
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.56 dBm 714.19 MHz ||} -52.53 dBm Hz |} OHz
IMSG STATUS

Agilent Spectrum Analyzer - Channel Power,

Maximum conducted output power:
Channel 144 (U-NII-3)

i L RF S08  AC SEMSE:INT ALIGM AUTO 02:28:58 PM Jun 05, 2019
[Center Freq 5.727097000 GHz | Center Freq: 5.727097000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1001100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq|
1.00 ff R 5.727097000 GHz|
-9.00 /’/ “'\\\'
-19.0 L
-‘"“-\-».-.,
-29.0 o,
-
-39.0
-49.0
-59.0
-69.0
|Center 5.727 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 5000000 Mre
Auto Man
Channel Power Power Spectral Density
Freq Offset
13.98 dBm 74.194 vHz ] -52.91dBm mz |} 0Hz
IMSG STATUS
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Product
Test Item
Test Date
Test Mode

Intel® Wireless-AC 9260D2WL

Maximum conducted output power

2019/06/11

Mode 3 SISO A: Transmit (802.11n-40BW__15Mbps)

Cable loss=1.0dB

Maximum conducted output power

Frequency

Data Rate (Mbps)

Channel No. 15 30 45 60 90 120 135 150
(MHz)
Measurement Level (dBm)
38 5190 18.11 -- -- -- -- -- -- --
46 5230 20.58 | 20.49 | 20.39 | 20.24 | 20.14 | 1996 | 19.78 | 19.67
54 5270 20.83 -- -- -- -- -- -- --
62 5310 1597 | 15.73 | 15.58 | 15.43 | 1526 | 15.08 | 14.98 | 14.85
102 5510 19.25 -- -- -- -- -- -- --
110 5550 20.92 | 20.73 | 20.61 | 20.48 | 20.30 | 20.12 | 20.02 | 19.86
134 5670 19.45 -- -- -- -- -- -- --
142(U-NII-2C) 5710 20.67 | 20.61 | 20.52 | 20.41 | 20.27 | 20.21 | 20.12 | 19.95
142(U-NII-3) 5710 10.48 | 10.34 | 10.25 | 10.14 | 10.07 10 9.85 9.73
151 5755 20.81 -- -- -- -- -- -- --
159 5795 20.89 | 20.75 | 20.65 | 20.50 | 20.36 | 20.24 | 20.16 | 20.02

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 -- 18.11 24 -- Pass
46 5230 -- 20.58 24 -- Pass
54 5270 36.617 20.83 24 26.64 Pass
62 5310 36.507 15.97 24 26.62 Pass
102 5510 36.561 19.25 24 26.63 Pass
110 5550 36.574 20.92 24 26.63 Pass
134 5670 36.548 19.45 24 26.63 Pass
142(U-NII-2C) 5710 33.547 20.67 24 26.26 Pass
142(U-NII-3) 5710 -- 10.48 30 - Pass
151 5755 -- 20.81 30 - Pass
159 5795 -- 20.89 30 -- Pass
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99% Occupied Bandwidth:

Channel 54
Agilent Spectrum Analyzer - Occupied BW
( RF S0 AC SEMSE:INT) ALIGH AUTO 03:22:21 PMJun 05, 2019
[Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 T pE— Center Fre
1.00 5.270000000 GHz
3.0
190 . “M%M
55 |t P
-390
-29.0
-59.0
-59.0
|Center 5.27 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 26.9 dBm —
36.617 MHz Freqoffset
Transmit Freq Error -16.607 kHz OBW Power 99.00 % OHz
x B Bandwidth 44,80 MHz x dB -26.00 dB
IMSG STATUS
Channel 62
Agilent Spectrum Analyzer - Occupied BW
(I RF 50 & AC SEMSE:INT| ALIGN AUTO 03:24:08 PMJun 05, 2019
[Center Freq 5.310000000 GHz | Center Freq: 5.310000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao Center Freq||
1.00 T - 5.310000000 GHz
3.0
Y
9.0 ﬂ;ﬂ' bLH—‘l\_m
-29.0
390 o NP | m,JJJ( M"‘M““"‘M‘"*MM.
[ A e T -\
290
590
-59.0
|Center 5.31 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 21.9dBm
36.507 MHz Freqoffset
Transmit Freq Error -14.323 kHz OBW Power 99.00 % OHz
x B Bandwidth 42.58 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

Channel 102

( RF S0 AC SEMSE:INT) ALIGH AUTO 03:24.44 PMJun 05, 2019
[Center Freq 5.510000000 GHz | Center Freq: 5.510000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 5.510000000 GHz|
5.00 5
S e
290
o]
-39.0 il MMM Mk W%m
-43.0
590
59,0
|Center 5.51 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 24.7 dBm
36.561 MHz Freqoffset
Transmit Freq Error -15.218 kHz OBW Power 99.00 % OHz
x dB Bandwidth 44.00 MHz x dB -26.00 dB
IMSG STATUS

Agilent Spectrum Analyzer - Occupied BW

Channel 110

( RF 50 & AC SEMSE:INT| ALIGN AUTO 03:25:35 PMJun 05, 2019
|[Center Freq 5.550000000 GHz | Center Freq: 5.550000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 o e Center Freq)|
.00 5.550000000 GHz|
-0.00
e UW”"M M"‘wm,mu,,;\ My
-29.0 PWW Mt
-39.0
-49.0
-59.0
590
|Center 5.55 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 26.4 dBm
36.574 MHz Freqoffset
Transmit Freq Error 22.504 kHz OBW Power 99.00 % OHz
x dB Bandwidth 46.79 MHz x dB -26.00 dB
IMSG STATUS
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Channel 134

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 03:30:57 PMJun 05, 2013
|\Center Freq 5.670000000 GHz | Center Freq: 5.670000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
” U Center Freq||
1.00 . 5.670000000 GHz|
5.00
i Y
190 "hr,.li” “H"\ﬁ
290
-390 v_u‘r“rf 1‘1\\_‘&
190 FWMW”'"J T e
590
59,0
|Center 5.67 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 21.7 dBm
36.548 MHz Freqoffset

Transmit Freq Error 5.158 kHz OBW Power 99.00 % OHz

x dB Bandwidth 44,79 MHz x dB -26.00 dB
IMSG STATUS

Channel 142

Agllenl Spectrum Anﬂlyzer Occupied BW.

S0 AC SEMSE:INT

ALIGH AUTO 02:30:14 PMJun 05, 2019

Frequency

|\Center Freq 5 710000000 GHz | CenterFreq: 5.710000000 GHz Radieo Std: None
—— Trig:Free Run Avg|Held: 10110
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -33.5465 MHz
Ref Offset 1 dB
||1o dBidiv___ Ref 21.00 dBm -5.7631 dB
142 2
1.0 e e e T e T R Center Freq)|
1.00 5.710000000 GHz
-0.00 =
190 - umMW‘J*M Mm Pt
-29.0 W“M MM
-39.0
-49.0
-59.0
-69.0
|Center 5.71 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 27.6 dBm
37.093 MHz Freqoftset
Transmit Freq Error -45.864 kHz OBW Power 99.00 % OHz
x B Bandwidth 59.48 MHz x dB -26.00 dB

STATUS
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Agilent Spectrum Analyzer - Channel Power.

Maximum conducted output power:
Channel 142 (U-NII-2C)

! L RF S08  AC SEMSE:INT ALIGM AUTO 02:30:38 PM Jun 05, 2019
|[Center Freq 5.708226750 GHz | Center Freq: 5.708226750 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
1.a Center Freq|
100 a i 5708226750 GHz
-9.00 /} \\\_
-19.0
,..,-»"""f’ \-‘\WM
-29.0 T
290 -
-49.0
-59.0
-69.0
|Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 10000900 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.67 dBm 733.55 mHz ] -656.27 dBm mz |} OHz
IMSG STATUS

Agilent Spectrum Analyzer

Maximum conducted output power:
Channel 142 (U-NII-3)

- Channel Power

i L RF S08  AC SEMSE:INT ALIGM AUTO 02:31:04 PM Jun 05, 2019
Center Freq 5.726773250 GHz | Center Freq: 5.726773260 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1001100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq|
100 /’ WY, 5726773250 GHz
-5.00
-19.0 L\\
290 [t |
-39.0 NMN"“
-49.0
-59.0
-69.0
|Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
10.48 dBm /3.547 viHz ] -55.69 dBm sz |} 0Hz
IMSG STATUS
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Product : Intel® Wireless-AC 9260D2WL
Test Item : Maximum conducted output power
Test Date : 2019/06/11
Test Mode Mode 4 SISO A: Transmit (802.11ac-80BW_32.5Mbps)
Cable loss=1.0dB Maximum conducted output power
Channel No Frequency Data Rate (Mbps)
(MHz) 3251 65 | 97.5 | 130 | 195 | 260 |292.5| 325 | 390 |433.3
42 5210 17.76 | 17.68 | 17.51 | 17.38 | 17.22 | 17.13 | 16.98 | 16.86 | 16.74 | 16.60
58 5290 16.82 | 16.67 | 16.52 | 16.46 | 16.35 | 16.22 | 16.06 | 15.88 | 15.70 | 15.54
106 5530 19.19 | -- -- -- -- -- -- -- -- --
122 5610 20.25{20.13 | 19.96 | 19.84 | 19.73 | 19.66 | 19.59 | 19.46 | 19.31 | 19.24
138 (U-NII-2C) 5690 20.62 | 20.54 |1 20.37 | 20.22 | 20.09 | 20.00 | 19.92 | 19.86 | 19.71 | 19.63
138 (U-NII-3) 5690 456 | 443 | 427 | 417 | 403 | 3.89 | 3.80 | 3.65 | 3.50 | 3.40
155 5775 19.38 1 19.24 | 19.17 | 19.08 | 19.02 | 18.84 | 18.70 | 18.57 | 18.47 | 18.34

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement:

Frequency % Output Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)

42 5210 -- 17.76 24 - Pass

58 5290 75.131 16.82 24 29.76 Pass

106 5530 75.038 19.19 24 29.75 Pass

122 5610 75.286 20.25 24 29.77 Pass

138 (U-NII-2C) 5690 72.653 20.62 24 29.61 Pass
138 (U-NII-3) 5690 - 4.56 30 - Pass
155 5775 -- 19.38 30 -- Pass
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99% Occupied Bandwidth:

Channel 58

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 02:34:52 PMJun 05, 2019
|\Center Freq 5.290000000 GHz | Center Freq: 5.250000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
” U Center Freq||
1.00 5.290000000 GHz
-0.00
190 fJ kﬂ\
-29.0 J;‘fl 1.\‘
-39.0 e T MY
-49.0
-59.0
59,0
|Center 5.29 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms([ o o e
[Auto Man
Occupied Bandwidth Total Power 23.7 dBm
75.131 MHz Freqoffset
Transmit Freq Error -10.614 kHz OBW Power 99.00 % OHz
x dB Bandwidth 84.35 MHz x dB -26.00 dB
IMSG STATUS
Channel 106
Agllenl Spectrum Anﬂlyzer Occupied BW.
50 & AC SEMSE:INT| ALIGN AUTO 02:36:49 PMJun 05, 2019
|\Center Freq 5 530000000 GHz | Center Freq: 5.530000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
. U I e S Center Freq||
.00 5.530000000 GHz|
-0.00
1o Mj Rﬂ\
-29.0 v N LA Lo
I N [Pttt
e
-49.0
-59.0
590
|Center 5.53 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 26.5 dBm —
75.038 MHz Freqoffset
Transmit Freq Error -2.834 kHz OBW Power 99.00 % OHz
x dB Bandwidth 83.07 MHz x dB -26.00 dB
IMSG STATUS
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Channel 122

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 04:26:31 PM Jun 05, 2019
|\Center Freq 5.690000000 GHz | Center Freq: 5690000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
AMKr1 -72.653 MHZ
Ref Offset 1 dB
||10 dBidiv___ Ref 21.00 dBm -1.7839 dB
o 142 p
e = ., Center Freq||
1.00 5.690000000 GHz
-0.00
190 W hM"-«-
290 fpmppat e | MW“WMAW
29,0 [y gompleit
-39.0
-49.0
-59.0
-59.0
|Center 5.69 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms([ o o e
[Auto Man
Occupied Bandwidth Total Power 27.9dBm
75.306 MHz Freqoffset
Transmit Freq Error 41.266 kHz OBW Power 99.00 % OHz
x B Bandwidth 89.45 NMHz x dB -26.00 dB
IMSG STATUS
Channel 138

Agllenl Spectrum Anﬂlyzer Occupied BW.

S0 AC

SEMSE:INT

ALIGH AUTO

03:35:24 PMJun 05, 2019

Frequency

|\Center Freq 5 775000000 GHz | Center Freq: 5.775000000 GHz Radieo Std: None
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
. U Center Freq||
1.0 o A 5.775000000 GHz
-0.00
-19.0
-29.0 r’rr“"f.' \\L\‘“ﬁ.ﬁ
et M szt
-59.0
-59.0
|Center 5.775 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 22.7 dBm
75.092 MHz Freqoftset
Transmit Freq Error 80.239 kHz OBW Power 99.00 % OHz
x dB Bandwidth 84.14 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 138 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power.

S0 AC SEMSEINT ALIGHN AUTO 04:26:57 PM Jun 05, 2019

L RF
|[Center Freq 5.688673500 GHz | CenterFreq: 5588673500 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dEm
Log
"o Center Freq||
.00 . o = 5688673500 GHz|
-9.00 !
-12.0 o
200 MJ‘/! \\\“‘1"\“
-390 | S —
-49.0
-59.0
-£9.0
|Center 5.689 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.62 dBm (72.65 MHz ||} -59.05dBm mz |} OHz

STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power,
FF

ALIGNAUTD 04:27:23 PM Jun 05, 2019

Radio Std: None

Center Freq: §.726326500 GHz

[Center Freq 5.726326500 GHz ]
—— Trig:Free Run Avg|Hold: 1001100

Frequency

I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1. Center Freq|
1.00 - 7 i 5.726326500 GHz
-9.00 J \
-19.0
[~
R —— = \‘\M
-390 I N il S
-49.0
-59.0
-69.0
|Center 5.726 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
4.56 dBm s 2.653 MHz [} -61.98 dBm mz |} OHz

STATUS
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Intel® Wireless-AC 9260D2WL

Product
Test Item Maximum conducted output power
Test Date 2019/06/11
Test Mode Mode 5 SISO A: Transmit (802.11ac-160BW_65Mbps)
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 65 130 | 195 | 260 | 390 | 520 | 585 | 650 | 780 |866.7
50 (U-NII-1) 5250 10.14 | 10.05 | 999 | 9.82 | 9.64 | 9.56 | 9.44 | 9.36 | 9.29 | 9.11
50 (U-NII-2A) 5250 9.80 | 9.62 | 9.52 | 9.35 | 9.23 | 9.11 | 8.96 | 8.84 | 8.78 | 8.61
114 5570 14.97 | 14.88 | 14.78 | 14.67 | 14.55 | 14.41 | 14.33 | 14.26 | 14.20 | 14.11
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 99% Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 -- 10.14 24 - Pass
50 (U-NII-2A) 5250 76.520 9.80 24 29.84 Pass
114 5570 152.950 14.97 24 32.85 Pass
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99% Occupied Bandwidth:

Channel 50
Agllent Spectrum Analyzer - Occupied BW
RF S0Q  AC SEMSE:INT) ALIGH AUTOD 03:48:43 PMJun 05, 2019
|\Center Freq 5.250000000 GHz | Center Freq: 5.250000000 GHz Radio $td: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #|F(;am;u,w #Atten: 30 dB Radie Device: BTS
Ref Offset 1 dB
10 dB.'dw Ref 21.00 dBm
. U Center Freq||
1.00 o e e i, 5.250000000 GHz
5,00
-19.0 ! ‘I
-29.0 }’j .\L."
-39.0 -Nf M\ML.,JW,.J..M "
NP R TR
-49.0
-59.0
-69.0
| Center 5.25 GHz Span 350 MHz| CF St
Res BW 2 MHz #VBW 8 NMHz Sweep 1ms 35.000000 M
[Auto Man
Occupied Bandwidth Total Power 20.5 dBm
153.04 MHz Freqofteet
Transmit Freq Error 147.20 kHz OBW Power 99.00 % OHz
x dB Bandwidth 163.7 MHz x dB -26.00 dB
IMSG STATUS

Channel 114
Agllenl Spectrum Analyzer - Occupied BW
RF 50 & AC SEMSE:INT| ALIGN AUTO 02:24:15 PMJun 0S5, 2019
|\Center Freq 5.570000000 GHz | Center Freq: 5.570000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB.'dw Ref 21.00 dBm
. U Center Freq||
.00 e e foftg U 5.570000000 GHz
-0.00
.Hj LR
-29.0 A
4 LS ERTI IS
30,0 ot wd/b‘r
-49.0
-59.0
-69.0
|Center 5.57 GHz Span 350 MHz| CF St
Res BW 2 MHz #VBW 8 MHz Sweep 1ms 35000000 M
[Auto Man
Occupied Bandwidth Total Power 22.2dBm
152.95 MHz Freqoffset
Transmit Freq Error 203.97 kHz OBW Power 99.00 % OHz
x dB Bandwidth 162.8 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 50 (U-NII-1)

Agilent Spectrum Analyzer - Channel Power.

( RF 50 & AC SENSE!INT ALIGMAUTO 03:49:10 PM Jun 05, 2019
|[Center Freq 5.211740500 GHz Center Freq: 5.211740500 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
"o Center Freq||
.00 5.211740500 GHz|
-9.00
W N T ——
190 J \/ \I
200
-35.0 /;j \\ﬁ
-49.0 Mr"
-59.0
590
|Center 5.212 GHz Span 250 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25000900 NI
Auto Man
Channel Power Power Spectral Density
Freq Offset
10.14 dBm /76.52 MmHz ||} -70.37 dBm mz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 50 (U-NII-2A)

Agilent Spectrum Analyzer - Channel Power.

RF S06  AC ALIGNAUTO 03:49:35 PM Jun 05, 2019

Radio Std: None

|Center Freq 5.288259500 GHz | Center Freq: 5.288263500 GHz

—— Trig:Free Run Avg|Hold: 100/100

Frequency

I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao Center Freq||
1.00 5.288259500 GHz
-9.00 o
I s e A e
-29.0 )]f ]L‘
-39.0 = \
-49.0 —— e
-549.0
-62.0
|Center 5.288 GHz Span 250 MHz CFSt
Res BW 1 MHz #VBW 3 MHz Sweep 1ms| =" =D
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.80 dBm s 76.52 MHz [} -70.71dBm mz |} OHz

STATUS
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Product : Intel® Wireless-AC 9260D2WL

Test Item : Maximum conducted output power

Test Date : 2019/06/11

Test Mode Mode 6 SISO B: Transmit (802.11a_6Mbps)

Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Channel No. Frequency 6 9 12 18 24 36 48 54
(MHz)
Measurement Level (dBm)

36 5180 18.41 -- -- - - - -- --
44 5220 20.64 | 20.52 | 20.42 | 20.31 | 20.18 | 20.07 | 19.98 | 19.88
48 5240 20.59 -- -- -- - - - -
52 5260 20.77 -- -- -- - - - -
60 5300 20.77 | 20.63 | 20.47 | 20.36 | 20.19 | 20.09 | 19.93 | 19.79
64 5320 18.36 -- -- - - - - -
100 5500 19.25 -- - -- - - - -
116 5580 20.84 | 20.59 | 20.47 | 20.40 | 20.30 | 20.24 | 20.15 | 20.08
140 5700 18.68 -- -- -- - - - -
149 5745 20.51 -- -- - - - -- --
157 5785 20.63 | 20.52 | 20.35 | 20.29 | 20.14 | 20.04 | 19.90 | 19.74
165 5825 20.59 -- -- -- - - - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
36 5180 -- 18.41 24 - Pass
44 5220 -- 20.64 24 - Pass
48 5240 -- 20.59 24 - Pass
52 5260 17.030 20.77 24 23.31 Pass
60 5300 17.180 20.77 24 23.35 Pass
64 5320 16.935 18.36 24 23.29 Pass
100 5500 16.964 19.25 24 23.30 Pass
116 5580 17.062 20.84 24 23.32 Pass
140 5700 16.969 18.68 24 23.30 Pass
149 5745 -- 20.51 30 - Pass
157 5785 -- 20.63 30 - Pass
165 5825 -- 20.59 30 - Pass
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99% Occupied Bandwidth:

Channel 52
Agilent Spectrum Analyzer - Occupied BW
( L RF S0 AC SEMSEINT ALIGM AUTO 05:13:07 PM Jun 05, 2019
|[Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o
P e e S Center Freq||
100 5.260000000 GHz
-a.00
-19.0 v — o M"“‘M
g [reaapereeder] Wttty e
-35.0
-29.0
-52.0
630
Center 5.26 GHz Span 50 MHz, CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 MY
[Auto Man
Occupied Bandwidth Total Power 26.4 dBm
17.030 MHz Freqofeet
Transmit Freq Error -15.368 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.97 MHz x dB -26.00 dB
MSG STATUS
Channel 60

Agilent Spectrum Analyzer - Occupied BW

( L RF 50 & AC SEMSE:INT| ALIGN AUTO 05:25:21 PMJun 0S5, 2019
[Center Freq 5.300000000 GHz | Center Freq: 5.300000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao [ Center Freq||
.00 5.300000000 GHz|
-0.00
19.0 MWM W“""Mw
290 [ ]
-39.0
-49.0
-59.0
590
|Center 5.3 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 26.9 dBm
17.180 MHz Freqoffset
Transmit Freq Error -21.665 kHz OBW Power 99.00 % OHz
x dB Bandwidth 24.26 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
I F SO0 AC

Channel 64

SEMSE:INT|

ALTGN AUTO

05:26:01 PM Jun 05, 2019

( L RE
[Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
A AR A P |y LAY
1.00 5.320000000 GHz|
-9.00 o o
190 ﬂw [, <
-29.0 IV gt “w‘wm
-39.0
-49.0
-59.0
59,0
|Center 5.32 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 24.1 dBm —
16.935 MHz Freqoffset
Transmit Freq Error 6.856 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.30 MHz x dB -26.00 dB
IMSG STATUS

Agilent Spectrum Analyzer - Occupied BW
Rl 502

Channel 100

ALTGN AUTO 035:26:59 PM Jun 05, 2019

(i L F
[Center Freq 5.500000000 GHz | Center Fre: 5.500000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 5.500000000 GHz|
-9.00 Lt vy
-19.0 ﬁ.ﬂhr MM
-29.0 P v WMWMWM
390 W"'W o
-49.0
-59.0
-59.0
|Center 5.5 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 24.9 dBm
16.964 MHz Freqortet
Transmit Freq Error -16.860 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.27 NHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Occupied BW
I F SO0 AC

Channel 116

SEMSE:INT|

ALTGN AUTO

05:27:43 PM Jun 05, 2019

( L RE
[Center Freq 5.580000000 GHz | Center Fre: 5.580000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o L N Center Freq|]
1.00 5.580000000 GHz|
-9.00 A
-19.0 L ll\-f"m}w M“M.nw
290 fmarn M“""J P tg ndin e —
-39.0
-49.0
-59.0
59,0
|Center 5.58 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 26.6 dBm —
17.062 MHz Freqoffset
Transmit Freq Error -45.407 kHz OBW Power 99.00 % OHz
x dB Bandwidth 24.21 MHz x dB -26.00 dB
IMSG STATUS

Agilent Spectrum Analyzer - Occupied BW
Rl 502

Channel 140

ALTGN AUTO 035:30:51 PM Jun 05, 2019

(i L F
[Center Freq 5.700000000 GHz | Center Freq: 5.700000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 ,/J 5.700000000 GHz|
-9.00 o
-19.0 uﬂ"’r’\ ™0,
290 HNM H"k\
390 MMMU!""M"W""‘ e s a .
-49.0
-59.0
-59.0
|Center 5.7 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 24.7 dBm
16.969 MHz Freqortet
Transmit Freq Error -50.582 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.11 MHz x dB -26.00 dB
IMSG STATUS
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Product
Test Item
Test Date
Test Mode

Intel® Wireless-AC 9260D2WL

Maximum conducted output power

2019/06/11

Mode 7 SISO B: Transmit (802.11n-20BW_7.2Mbps)

Cable loss=1.0dB

Maximum conducted output power

Data Rate (Mbps)
Channel No. Frequency 7.2 14.4 21.7 28.9 433 57.8 65 72.2
(MHz)
Measurement Level (dBm)

36 5180 18.39 -- -- -- -- -- -- --
44 5220 20.34 | 20.16 | 20.04 | 1991 | 19.75 | 19.60 | 19.49 | 19.42

48 5240 20.61 -- -- -- -- -- -- --

52 5260 20.74 -- -- -- -- -- -- --
60 5300 20.76 | 20.68 | 20.54 | 20.41 | 20.32 | 20.21 | 20.13 | 20.04

64 5320 17.98 -- -- -- -- -- -- --

100 5500 17.77 -- -- -- -- -- -- --
116 5580 20.64 | 20.55 | 20.38 | 20.20 | 20.07 | 19.95 | 19.82 | 19.69

140 5700 18.86 -- - - - -- -- --
144(U-NII-2C) 5720 19.57 | 19.46 | 1936 | 19.30 | 19.17 | 19.07 | 18.90 | 18.82
144(U-NII-3) 5720 13.96 | 13.8 13.62 | 13.44 | 13.27 | 13.16 | 13.09 | 13.02

149 5745 20.72 -- - -- -- -- -- --
157 5785 20.61 | 20.54 | 20.48 | 20.37 | 20.28 | 20.18 | 20.10 | 19.95

165 5825 20.7 -- - -- -- -- -- --

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.39 24 - Pass
44 5220 -- 20.34 24 - Pass
48 5240 -- 20.61 24 -- Pass
52 5260 18.180 20.74 24 23.60 Pass
60 5300 18.138 20.76 24 23.59 Pass
64 5320 18.055 17.98 24 23.57 Pass
100 5500 18.085 17.77 24 23.57 Pass
116 5580 18.094 20.64 24 23.58 Pass
140 5700 18.077 18.86 24 23.57 Pass
144(U-NII-2C) 5720 14.072 19.57 24 22.48 Pass
144(U-NII-3) 5720 -- 13.96 30 - Pass
149 5745 -- 20.72 30 - Pass
157 5785 -- 20.61 30 - Pass
165 5825 -- 20.7 30 - Pass
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99% Occupied Bandwidth:

Channel 52
Agllent Spectrum Analyzer - Occupied BW
RF S0Q  AC SEMSE:INT) ALIGH AUTOD 05:53:45 PM Jun 05, 2019
|\Center Freq 5.260000000 GHz | Center Freq: 5.260000000 GHz Radio $td: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #|F(;am;u,w #Atten: 30 dB Radie Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
" EI
T RN Py Center Freq||
.00 / NWHL\ 5.260000000 GHz
-9.00
-19.0 AT M”"wuw
2g p [ [Tl
-39.0
-49.0
-59.0
-69.0
|Center 5.26 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 Mﬂ;
[Auto Man
Occupied Bandwidth Total Power 26.5 dBm
18.180 MHz Freqofteet
Transmit Freq Error -25.711 kHz OBW Power 99.00 % OHz
x dB Bandwidth 25.35 NMHz x dB -26.00 dB
IMSG STATUS
Channel 60

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 05:55:37 PMJun 05, 2013
|\Center Freq 5.300000000 GHz | Center Freq: 5.300000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
m u e T S e Y Center Freq||
1.00 ,rJ M 5.300000000 GHz|
-9.00
19.0 V”JM wmw
s MM Pl et o]
-390
-49.0
-59.0
-59.0
|Center 5.3 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 My
[Auto Man
Occupied Bandwidth Total Power 26.5 dBm
18.138 MHz Freqortet

Transmit Freq Error -22.388 kHz OBW Power 99.00 % OHz

x dB Bandwidth 25.02 MHz x dB -26.00 dB
IMSG STATUS
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Channel 64

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 05:56:42 PMJun 05, 2019
|\Center Freq 5.320000000 GHz | Center Freq: 5.320000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
#IFGam:Luw #Atten: 30 B Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
” U Center Freq||
.00 / S il 5.320000000 GHz
-0.00 "‘j
190 WMJF Wm
-29.0 o 1,
390 M VTN Jﬂ “L\M Mg,
b e b ]
-49.0
-59.0
-59.0
|Center 5.32 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 23.2dBm
18.055 MHz Freqoffset
Transmit Freq Error 22.552 kHz OBW Power 99.00 % OHz
x B Bandwidth 23.45 NMHz x dB -26.00 dB
IMSG STATUS

Agllenl Spectrum Anﬂlyzer Occupied BW.

Channel 100

S0 AC

SEMSE:INT ALIGH AUTO

05:57:57 PMJun 05, 2019

|\Center Freq 5 500000000 GHz | Center Freq: 5500000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB.'dlv Ref 21.00 dBm
. U PRI BT Center Freq||
.00 \‘ 5.500000000 GHz|
-0.00
-19.0 J'ﬂ,-w"ﬂJ L"ka
-29.0
r#"
o WWFMH W"VMU"M
-49.0
-59.0
590
|Center 5.5 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 24.7 dBm
18.085 MHz Freqoffset
Transmit Freq Error -31.293 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.76 MHz x dB -26.00 dB
IMSG STATUS
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Channel 116

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 05:59:41 PMJun 05, 2013
|\Center Freq 5.580000000 GHz | Center Freq: 5580000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
#IFGam:Luw #Atten: 30 B Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
m u
AT, | e Center Freq|]
1.00 M 5.580000000 GHz|
-9.00
-19.0 MH”W M "
20,0 [ e e Mttninns [ s ot
-390
-49.0
-59.0
-59.0
|Center 5.58 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000900 Mt
[Auto Man
Occupied Bandwidth Total Power 26.9 dBm
18.094 MHz Freqoffset
Transmit Freq Error -26.292 kHz OBW Power 99.00 % OHz
x dB Bandwidth 24.91 MHz x dB -26.00 dB
IMSG STATUS

Agllenl Spectrum Anﬂlyzer Occupied BW.

Channel 140

S0 AC

SEMSE:INT

ALIGH AUTO

06:01:29 PM Jun 05, 2019

|\Center Freq 5 700000000 GHz | Center Freq: 5700000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
9 - Center Freq||
.00 5.700000000 GHz
-9.00
190 ;V /"'”r ""M.,H
220 Pttty
290 WM“U”"MM
-49.0
-59.0
-59.0
|Center 5.7 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 25.0dBm
18.077 MHz Freqoffset
Transmit Freq Error -33.126 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.61 MHz x dB -26.00 dB

STATUS
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Channel 144

Agilent Spectrum Analyzer - Occupied BW
I F SO0 AC SEMSE:INT ALIGH AUTO 05:35:55 PMJun 05, 2019

( L RE
[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -14.072 MHZ
Ref Offset 1 dB
||10 dBidiv___ Ref 21.00 dBm -6.0821 dB
Log L 3
1.0 ’.1..4\:2 B R e Center Freq||
1.00 ‘J 5.720000000 GHz
.9.00
. Hr“’“jM "‘m%w
a0 egleaaett ]
P i
-390
-49.0
-59.0
-59.0
|Center 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 26.3 dBm
18.144 MHz Freqoffset
Transmit Freq Error -25.833 kHz OBW Power 99.00 % OHz
x B Bandwidth 25.04 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Channel Power.

Maximum conducted output power:
Channel 144 (U-NII-2C)

( L RF SOn AT SEMSEIMT| ALIGHAUTO 03:36:21 PMJun 03, 2019
|Center Freq 5.717964000 GHz Center Freq: 5.717964000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
m.a - o Center Freq|
1.00 / \ 5.717964000 GHz
-9.00 /,/"
-19.0 Mf \“\\ __\\N\&“
-29.0 ——
-39.0
-19.0
-59.0
-69.0
| Center 5.718 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 6000000 NI
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.57 dBm /14.07 MHz [} -52.79 dBm mz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 144 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power.

( L RF SOn AT SEMSEIMT| ALIGHAUTO 03:36:46 PM Jun 03, 2019
|Center Freq 5.727036000 GHz | Center Freq:5.727636000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
m.a Center Freq|
1.0 // 5.727036000 GHz|
-9.00 \
-19.0 _’ff"ﬂ
=0 ™ %m
-32.0
-49.0
-59.0
-59.0
||:".‘enter 5.727 GHz Span 50 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1 ms| 5.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
13.96 dBm /4.072 MHz [} -53.03 dBm Hz |} OHz

STATUS
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Product : Intel® Wireless-AC 9260D2WL
Test Item : Maximum conducted output power
Test Date : 2019/06/11
Test Mode Mode 8 SISO B: Transmit (802.11n-40BW_15Mbps)
Cable loss=1.0dB Maximum conducted output power
Data Rate (Mbps)
Frequency
Channel No. 15 30 45 60 90 120 135 150
(MHz)
Measurement Level (dBm)
38 5190 18.11 - - - - - - -
46 5230 20.44 | 20.26 | 20.11 | 19.96 | 19.87 | 19.75 | 19.65 | 19.51
54 5270 20.53 - - - - - - -
62 5310 16.13 16 15.92 | 15.80 | 15.62 | 15.44 | 1534 | 15.25
102 5510 19.05 - - - - - - -
110 5550 20.85 | 20.71 | 20.60 | 20.43 | 20.34 | 20.17 | 20.01 | 19.88
134 5670 19.55 - - - - - - -
142(U-NII-2C) 5710 20.39 | 20.31 | 20.16 | 20.00 | 19.82 | 19.71 | 19.65 | 19.48
142(U-NII-3) 5710 10.41 | 10.23 | 10.15 | 9.97 9.9 9.73 9.64 9.48
151 5755 20.77 - - - - - - -
159 5795 21.01 | 20.9 | 20.80 | 20.65 | 20.56 | 20.46 | 20.30 | 20.24

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss

Maximum conducted output power Measurement:

Frequency 99%,) Output Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 -- 18.11 24 -- Pass
46 5230 - 20.44 24 -- Pass
54 5270 36.714 20.53 24 26.65 Pass
62 5310 36.542 16.13 24 26.63 Pass
102 5510 36.580 19.05 24 26.63 Pass
110 5550 36.535 20.85 24 26.63 Pass
134 5670 36.550 19.55 24 26.63 Pass
142(U-NII-2C) 5710 33.338 20.39 24 26.23 Pass
142(U-NII-3) 5710 -- 10.41 30 - Pass
151 5755 -- 20.77 30 - Pass
159 5795 -- 21.01 30 -- Pass
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99% Occupied Bandwidth:

Agilent Spectrum Analyzer - Occupied BW

Channel 54

( L RF S0 AC SEMSE:INT) ALIGH AUTO 06:06:42 PM Jun 05, 2013
[Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 v Center Fre
1.00 5.270000000 GHz|
5.00
-19.0
ot b e e R
-390
-43.0
590
59,0
|Center 5.27 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 26.9 dBm
36.714 MHz Freqoffset
Transmit Freq Error -41.534 kHz OBW Power 99.00 % OHz
x dB Bandwidth 44,99 MHz x dB -26.00 dB
IMSG STATUS
Channel 62

Agilent Spectrum Analyzer - Occupied BW

( L RF 50 & AC SEMSE:INT| ALIGN AUTO 06:08:22 PMJun 05, 2019
[Center Freq 5.310000000 GHz | Center Freq: 5.310000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
.00 - e, 5.310000000 GHz|
-0.00 Iﬁ Lh“
-19.0 MF"{' ‘\'ﬂh‘
-29.0
290 'J'Fr NWMMJ
WMMW‘“W T LNy
-49.0
-59.0
590
|Center 5.31 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 21.6 dBm
36.542 MHz Freqoffset
Transmit Freq Error -16.759 kHz OBW Power 99.00 % OHz
x dB Bandwidth 42.49 MHz x dB -26.00 dB
IMSG STATUS
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Channel 102

Agllenl Spectrum Analyzer - Occupied BW

RF S0G  AC

SEMSE:INT |

ALIGNAUTD 06:09:22 PM Jun 05, 2019

||Center Freq 5.510000000 GHz | Center Freq: 5510000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 10110
I ‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 ™ . 5510000000 GHz|
-0.00
-19.0 J;’Nﬂp ‘1‘\
-29.0 T
-390 foprapmpreen
-49.0
-59.0
69.0
ICenter 5.51 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
Auto Man
Occupied Bandwidth Total Power 25.2 dBm
36.580 MHz Freqoffeet
Transmit Freq Error -3.964 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 44.33 MHz x dB -26.00 dB
MSG STATUS
Channel 110

Agllenl Spectrum Anﬂlyzer Occupied BW.

50 & AC SEMSE:INT| ALIGN AUTO 06:10:01 PMJun 05, 2019
|\Center Freq 5 550000000 GHz | Center Freq: 5.550000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
1. El
A i, | oo Center Freq||
.00 r'/ 5.550000000 GHz|
-0.00
190 a M
290 3 MM (it ool N
-39.0
-49.0
-59.0
590
|Center 5.55 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 27.1 dBm
36.535 MHz Freqoftset
Transmit Freq Error -22.730 kHz OBW Power 99.00 % OHz
x dB Bandwidth 45,18 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

Channel 134

0 L RF RIS SENSE:INT ALIGHAUTO  [06:12:26 PM Jun 05, 2019
[Center Freq 5.670000000 GHz | Center Freq: 5.670000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 - 5.670000000 GHz
-9.00
a0 A N,
-29.0 ""/r \M"'v
T I N— M"‘ wavwww
49,0
59,0
9.0
|Center 5.67 GHz Span 100 MHz| CF Step
Res BW 310 kHz #VBW 2 NMHz Sweep 1ms 10.000000 MHz
Auto Man
Occupied Bandwidth Total Power 25.7 dBm
36.550 MHz Freqortset
Transmit Freq Error 11.734 kHz OBW Power 99.00 % OHz
x dB Bandwidth 44.61 MHz x dB -26.00 dB
IMSG STATUS
Channel 142
' Keysight Spectrum Analyzer - Occupied BW =R =]
[/ RF |[soe ac | | SENSE:INT] | ALIGN AUTO  [07:41:05 PMJun 08, 2018
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio Std: None Frequency
—— 1rig: Free Run Avg|Held: 10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -33.3375 MHZz
Ref Offset 1 dB
10 dB/div____ Ref 21.00 dBm -4.6170 dB
Lod 142 2
1.0 VPP S [FeFFyee et Center Freq
1.00 5.710000000 GHz
-9.00
-19.0 P ]
290 |t N |yt s 3 TN i
-39.0
49,0
-59.0
-69.0
Center 5.71 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
Auto Man
Occupied Bandwidth Total Power 26.4 dBm
36.675 MHZ Freq Offset
Transmit Freq Error 2.244 kHz % of OBW Power 99.00 % OHz
x dB Bandwidth 46.41 MHz x dB -26.00 dB

STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C)

= Keysight Spectrum Analyzer - Channel Power ==
[/ RF |soe ac | | SENSE:INT| [ ALIGN AUTO  [07:41:28 PMJun 06, 2018
[Center Freq 5.708331250 GHz | Center Freq: 5708331250 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 o 5.708331250 GHz|
-9.00
-19.0 f’j \-
0 E— /"’ \\\x e
39,0 fees ] M
-29.0
-59.0
690
Center 5.708 GHz Span 100 MHz| CFStep
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MH2
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.39 dBm /33.34 MHz -56.58 dBm /Hz OHz
MSG STATUS
Maximum conducted output power:
Channel 142 (U-NII-3)
= Keysight Spectrum Analyzer - Channel Power ==
[/ [ RF |soe ac | | [ SENSE:INT] [ ALIGN AUTO  [07:41:52 PMJun 06, 2018
[Center Freq 5.726668750 GHz | Center Freq: 5.726668750 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 / Ny 5.726668750 GHz|
-9.00
B — N
.29.0 Mﬂ \w
K I
-29.0
-59.0
690
Center 5.727 GHz Span 100 MHz| CFStep
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MH2
Auto Man
Channel Power Power Spectral Density
Freq Offset
10.41 dBm /3.338 MHz -56.62 dBm /Hz OHz
STATUS
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Product : Intel® Wireless-AC 9260D2WL
Test Item : Maximum conducted output power
Test Date : 2019/06/11
Test Mode Mode 9 SISO B: Transmit (802.11ac-80BW_32.5Mbps)
Cable loss=1.0dB Maximum conducted output power
Channel No Frequency Data Rate (Mbps)
(MHz) 325 | 65 | 97.5 | 130 | 195 | 260 |292.5| 325 | 390 |4333
42 5210 17.78 1 17.58 | 17.36 | 17.18 | 16.98 | 16.84 | 16.76 | 16.51 | 16.30 | 16.18
58 5290 16.53 | 16.40 | 16.23 | 16.14 | 16.07 | 15.97 | 15.91 | 15.82 | 15.75 | 15.60
106 5530 1897 | -- - - - - - - - -
122 5610 20.20 | 20.12 | 19.96 | 19.85 | 19.69 | 19.55 | 19.46 | 19.33 | 19.17 | 19.11
138 (U-NII-2C) 5690 20.39 120.24 | 20.18 | 20.00 | 19.87 | 19.73 | 19.56 | 19.40 | 19.28 | 19.11
138 (U-NII-3) 5690 422 | 412 | 396 | 3.84 | 3.71 | 3.58 | 3.49 | 3.38 | 3.24 | 3.10
155 5775 19.38 | 19.28 | 19.16 [ 19.10 | 18.92 | 18.80 | 18.68 | 18.51 | 18.34 | 18.24

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement:

Frequency 99% Output o
Channel No Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)

42 5210 - 17.78 24 - Pass

58 5290 75.149 16.53 24 29.76 Pass

106 5530 75.106 18.97 24 29.76 Pass

122 5610 75.360 20.20 24 29.77 Pass

138 (U-NII-2C) 5690 72.613 20.39 24 29.61 Pass
138 (U-NII-3) 5690 - 4.22 30 - Pass
155 5775 - 19.38 30 - Pass
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99% Occupied Bandwidth:

Channel 58
Agllenl Spectrum Analyzer - Occupied BW
RF S0 AC SEMSE:INT) ALIGH AUTO 05:41:58 PMJun 05, 2019
|\Center Freq 5.290000000 GHz | Center Freq: 5.250000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dlv Ref 21.00 dBm
” U — - Center Freq||
100 T ety 5.200000000 GHz
.9.00
-19.0 _,J/ km
-29.0 ! U
o0 a N
skt gt L g
-49.0
-59.0
-59.0
|Center 5.29 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms([ o o e
[Auto Man
Occupied Bandwidth Total Power 23.0dBm
75.149 MHz Freqoffset
Transmit Freq Error -51.940 kHz OBW Power 99.00 % OHz
x B Bandwidth 83.06 MHz x dB -26.00 dB
IMSG STATUS
Channel 106

Agllenl Spectrum Anﬂlyzer Occupied BW.

50 & AC SEMSE:INT| ALIGN AUTO 05:45:08 PMJun 05, 2019
|\Center Freq 5 530000000 GHz | Center Freq: 5.530000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB.'dlv Ref 21.00 dBm
1. u I e e e SN Center Freq||
.00 \l 5.530000000 GHz|
-0.00
-19.0 N"J ‘,"\
-29.0 MM,,.J’F N T )
390 gt nesuflobn
-49.0
-59.0
590
|Center 5.53 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 26.4 dBm
75.106 MHz Freqoftset
Transmit Freq Error -30.166 kHz OBW Power 99.00 % OHz
x dB Bandwidth 84.56 MHz x dB -26.00 dB
IMSG STATUS
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Channel 122

Agllenl Spectrum Analyzer - Occupied BW

RF S0 AC SEMSE:INT) ALIGH AUTO 05:46:19 PMJun 05, 2019
|\Center Freq 5.610000000 GHz | Center Freq: 5.610000000 GHz Radio Std: Nonhe Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
m D D ] Center Freq|]
1.00 5.610000000 GHz|
-0.00
-19.0 WJ
o0 T g, T
W L Wi, |
-39.0
-49.0
-59.0
59,0
|Center 5.61 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms([ o o e
[Auto Man
Occupied Bandwidth Total Power 27.5dBm
75.360 MHz Freqoffset
Transmit Freq Error -24.236 kHz OBW Power 99.00 % OHz
x dB Bandwidth 87.13 MHz x dB -26.00 dB
IMSG STATUS
Channel 138

Agllenl Spectrum Anﬂlyzer Occupied BW.

S0 AC

SEMSE:INT

ALIGH AUTO 05:47,25 PM Jun 05, 2019

|\Center Freq 5 690000000 GHz | Center Freq: 5.690000000 GHz Radie Std: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #IFGain:Luw #Atten: 30 dB Radio Device: BTS
AMkr1 -72.613 MHz
Ref Offset 1 dB
||1o dBidiv___ Ref 21.00 dBm -0.30075 dB
o 1A2 P
CNAY Center Freq|]
.00 5.690000000 GHz
-0.00
-19.0 -rf“’J \"‘m
BT JM.«MW MJ&J\' T P
PPy NESED
-39.0
-49.0
-59.0
-59.0
|Center 5.69 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 27.6 dBm
75.226 MHz Freqoffset
Transmit Freq Error 13.792 kHz OBW Power 99.00 % OHz
x B Bandwidth 87.57 MHz x dB -26.00 dB
IMSG STATUS
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Agilent Spectrum Analyzer - Channel Power.

Maximum conducted output power:
Channel 138 (U-NII-2C)

( L RF 50 & AC SENSE!INT ALIGMAUTO 05:47:51 PM Jun 05, 2019
|[Center Freq 5.688693500 GHz Center Freq: 5.665693500 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
"o Center Freq||
.00 7 ] 5.688693500 GHz
-9.00 (
-19.0
_J
200 "‘__/"JJJ \\M
-39.0 i =
M
-49.0
-59.0
590
|Center 5.689 GHz Span 200 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000900 NI
Auto Man
Channel Power Power Spectral Density
Freq Offset
20.39 dBm (72.61 mHz ||} -59.54 dBm mz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power,

( L RF ALIGNAUTD 03:48:17 PM Jun 05, 2019
[Center Freq 5.726306500 GHz Center Freq: 5.726306500 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1. Center Freq|
.00 7 7 < 5.726306500 GHz|
-9.00 ’ 1
-19.0
L N
-29.0
-390 e _—
KW“M‘J\"‘"W"W
-49.0
-59.0
-69.0
|Center 5.726 GHz Span 200 MHz| CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|[ o o
Auto Man
Channel Power Power Spectral Density
Freq Offset
4.22 dBm 12613 MHz [} -62.51 dBm mz |} OHz
IMSG STATUS
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Product Intel® Wireless-AC 9260D2WL
Test Item Maximum conducted output power
Test Date 2019/06/11
Test Mode Mode 10 SISO B: Transmit (802.11ac-160BW_65Mbps)
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No
(MHz) 65 130 | 195 | 260 | 390 | 520 | 585 | 650 | 780 |866.7
50 (U-NII-1) 5250 998 | 9.85 | 9.63 | 944 | 929 | 9.21 | 899 | 8.82 | 8.66 | 8.59
50 (U-NII-2A) 5250 9.61 | 956 | 939 | 931 | 9.18 | 8.97 | 8.80 | 8.73 | 8.48 | 8.26
114 5570 14.41 | 14.35 | 14.24 | 14.16 | 14.08 | 13.92 | 13.85 | 13.72 | 13.59 | 13.47
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 99% Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
50 (U-NII-1) 5250 -- 9.98 24 -- Pass
50 (U-NII-2A) 5250 76.605 9.61 24 29.84 Pass
114 5570 152.950 14.41 24 32.85 Pass
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99% Occupied Bandwidth:

Channel 50

Agllent Spectrum Analyzer - Occupied BW

RF S0Q  AC SEMSE:INT) ALIGH AUTOD 05:32.07 PMJun 05, 2019
|\Center Freq 5.250000000 GHz | Center Freq: 5.250000000 GHz Radio $td: None Frequency
Trig: Free Run Avg|Held: 10110
‘ #|F(;am;u,w #Atten: 30 dB Radie Device: BTS
Ref Offset 1 dB
10 dB!dw Ref 21.00 dBm
. U Center Freq||
1.00 e bt 5.250000000 GHz
-9.00
-19.0 Jf \
-29.0 HJMJ \A\
-39.0 n,
T P
-49.0
-59.0
-69.0
| Center 5.25 GHz Span 350 MHz| CF St
Res BW 2 MHz #VBW 8 NMHz Sweep 1ms 35.000000 M
Auto Man
Occupied Bandwidth Total Power 20.3 dBm
153.21 MHz Freqoftset
Transmit Freq Error -96.670 kHz OBW Power 99.00 % OHz
x dB Bandwidth 163.9 MHz x dB -26.00 dB
IMSG STATUS
Channel 114

Agllenl Spectrum Analyzer - Occupied BW

RF 50 & AC SEMSE:INT| ALIGN AUTO 05:33:42 PMJun 05, 2019
|\Center Freq 5.570000000 GHz | Center Freq: 5.570000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
. U Center Freq||
.00 byt A et 5570000000 GHz
-0.00
MJ \M
-29.0 k
Y] T— Lrhww*w‘w o
-49.0
-59.0
-69.0
|Center 5.57 GHz Span 350 MHz| CF St
Res BW 2 MHz #VBW 8 MHz Sweep 1ms 35000000 M
[Auto Man
Occupied Bandwidth Total Power 22.4 dBm
152.95 MHz Freqoffset
Transmit Freq Error 88.971 kHz OBW Power 99.00 % OHz
x dB Bandwidth 163.4 MHz x dB -26.00 dB
IMSG STATUS
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Agllenl Spectrum Analyzer Channel Power

Maximum conducted output power:

Channel 50 (U-NII-1)

ALIGHN AUTO

05:32:33 PM Jun 05, 2019

|\Center Freq 5 211698750 GHz

Center Freq 5.211698750 GHz

—— Trig:Free Run

Avg|Hold: 1001100

Radio Std: None

Frequency

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
"o Center Freq||
.00 5.211698750 GHz|
-9.00 -
190 |r J '\{‘ \_“—
200 J \
-39.0 j/l Kk‘
290 L
\,.«n.«/f
-59.0
590
|Center 5.212 GHz Span 250 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.98 dBm s 76.6 MHz |} -70.41 dBm mz |} OHz

STATUS

RF S06  AC

Agllenl Spectrum Analyzer - Channel Power.

Maximum conducted output power:

Channel 50 (U-NII-2A)

ALIGNAUTO

PMIun 05, 2019

|\Center Freq 5.288301250 GHz | Center Freq: §.288301250 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100
‘ #IFGam:Luw #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB!dlv Ref 21.00 dBm
. U Center Freq||
1.00 5.288301250 GHz
-2.00 =
o0 Fﬁ.__.‘_,.f v 1{ [T
-29.0 jj k‘
-39.0 |- <
-49.0
-59.0
-59.0
|Center 5.288 GHz Span 250 MHzZ| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.61 dBm s76.6 MHz [} -70.83 dBm mz |} OHz

STATUS
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Product Intel® Wireless-AC 9260D2WL
Test Item Maximum conducted output power
Test Date 2019/06/11
Test Mode Mode 11 MIMO: Transmit (802.11n-20BW_14.4Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) 144 | 289 | 433 | 578 | 867 | 1156 | 130 | 1444
36 5180 17.79 - - - - - - -
44 5220 19.39 | 193 19.2 | 19.13 | 19.01 | 18.84 | 18.7 | 18.56
48 5240 19.48 - - - - - - -
52 5260 19.55 - - - - - - -
60 5300 19.54 | 19.38 | 193 | 19.21 | 19.11 | 18.97 | 18.87 | 18.76
64 5320 16.88 -- -- - - - - -
100 5500 17.04 -- - - - - - -
116 5580 19.19 | 19.06 19 18.93 | 18.81 | 18.67 | 18.56 | 18.5
140 5700 18.12 - - - - - - -
144(U-NII-2C) 5720 18.36 | 18.26 | 18.08 | 17.92 | 17.83 | 17.67 | 17.55 | 17.41
144(U-NII-3) 5720 13 1293 | 12.85 | 12.73 | 12.67 | 12.49 | 12.38 | 12.29
149 5745 20.18 - - - - - - -
157 5785 20.09 | 19.99 | 19.89 | 19.81 | 19.64 | 19.58 | 19.4 | 19.23
165 5825 20.19 -- - - - - - -
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Chain B
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) " | 144 | 289 | 433 | 578 | 867 | 1156 | 130 | 1444
36 5180 18.05 -- -- - - - - -
44 5220 19.59 | 19.41 | 19.31 | 19.25 | 19.14 | 19.07 | 18.89 | 18.72
48 5240 19.62 - - - - - - -
52 5260 19.58 -- -- - - - - -
60 5300 19.7 | 19.54 | 19.41 | 19.24 | 19.11 | 18.97 | 18.8 | 18.70
64 5320 17.08 -- - - - - - -
100 5500 17.39 -- - - - - - -
116 5580 19.68 | 19.47 | 1934 | 19.25 | 19.1 19.02 | 18.95 | 18.78
140 5700 17.98 -- - - - - - -
144(U-NII-2C) 5720 18.27 | 18.12 | 17.95 | 17.88 | 17.74 | 17.56 | 17.46 | 17.37
144(U-NII-3) 5720 129 | 12.84 | 12.73 | 12.58 | 1247 | 1238 | 12.22 | 12.15
149 5745 19.89 - - - - - - -
157 5785 20.1 19.99 | 19.82 | 19.73 | 19.55 | 19.37 | 19.25 | 19.08
165 5825 20.12 - - - - - - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Chain A | Chain B | Output o
Channel No Range |Bandwidth| Power Power Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) (dBm) | (dBm) [dBm+10log(BW)
36 5180 -- 17.79 18.05 20.93 24 - Pass
44 5220 -- 19.39 19.59 22.50 24 - Pass
48 5240 -- 19.48 19.62 22.56 24 - Pass
52 5260 17.931 19.55 19.58 22.58 24 23.54 Pass
60 5300 17.947 19.54 19.70 22.63 24 23.54 Pass
64 5320 17.941 16.88 17.08 19.99 24 23.54 Pass
100 5500 17.932 17.04 17.39 20.23 24 23.54 Pass
116 5580 17.931 19.19 19.68 22.45 24 23.54 Pass
140 5700 17.965 18.12 17.98 21.06 24 23.54 Pass
144(U-NII-2C) 5720 14.018 18.36 18.27 21.33 24 22.47 Pass
144(U-NII-3) 5720 -- 13.00 12.90 15.96 30 - Pass
149 5745 -- 20.18 19.89 23.05 30 - Pass
157 5785 -- 20.09 20.10 23.11 30 - Pass
165 5825 -- 20.19 20.12 23.17 30 - Pass

Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))
2. 99% Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output power

limitation is more stringent.
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Report No.: 1930503R-RFUSP30V00

99% Occupied Bandwidth:

Channel 52 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [09:04:58 PMJun 06, 2019
[Center Freq 5.260000000 GHz | Center Freq: 5.260000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
o Yy Py Center Freq
1.00 \ 5.260000000 GHz
-9.00
-19.0 il \“M.
230 Wut-ﬂwﬂ ‘D\w“"l -
L LA T
49,0
59,0
9.0
Center 5.26 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 25.0 dBm
17.931 MHZ Freqoﬁset
Transmit Freq Error -9.478 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 23.83 MHz x dB -26.00 dB
STATUS

Channel 52 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

(I RF 50 & AC SEMSE:INT| ALIGN AUTO 03:17:12 PMJun 06, 2019
|[Center Freq 5.260000000 GHz | Center Freq: 5.260000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao E——, Center Freq||
.00 s A 5.260000000 GHz|
-0.00 |
oo wﬂw’” s
-29.0
[t T i TPy
00 NES wa il
-49.0
-59.0
590
|Center 5.26 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 25.0dBm
18.084 MHz Freqoffset
Transmit Freq Error -42.215 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.44 MHz x dB -26.00 dB
IMSG STATUS
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Channel 60 (Chain A)
ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [09:06:10 PMJun 06, 2019
[Center Freq 5.300000000 GHz | Center Freq: 5.300000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
o WW\JMW Center Freq
1.00 j \ 5.300000000 GHz
-9.00 ‘%n
-19.0 »
.29 0 M‘N\f lu\"\k\'\ "||J
0 o sl el i e S
49,0
59,0
9.0
Center 5.3 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 25.5 dBm
17.947 MHZ Freqoﬁset
Transmit Freq Error -16.333 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 23.52 MHz x dB -26.00 dB
MSG STATUS
Channel 60 (Chain B)
Agilent Spectrum Analyzer - Occupied BW
 RL RF S0 6 SEMSE:INT ALIGNAUTO 04:02:48 PM Jun 06, 2019
|Center Freq 5.300000000 GHz | Center Freq: 5.300000000 GHz Radio $td: None Frequency
T Trig: Free Run Avg|Hold:>10{10
I ‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1o i ] Center Freql|
1.00 ,.-", 5.300000000 GHz|
-9.00
-19.0 _JWM L\
29,0 T e
300 himubiit]
49,0
-59.0
59,0
|Center 5.3 GHz Span 50 MHz CF St
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 6.000000 NI
Auto Man
Occupied Bandwidth Total Power 24.8 dBm
17.996 MHz Freqofiset
Transmit Freq Error -6.415 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 23.77 NHz x dB -26.00 dB
IMSG STATUS
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Channel 64 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:09:23 PMJun 06, 2019
[Center Freq 5.320000000 GHz | Center Freq: 5.320000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
1.0 prOV A AT e 5.320000000 GHz
-9.00 ] 5
-19.0 e W"'vw'
290 J"M" Hﬂ
i "
90 iy ST ]
-29.0 ki 'Mhm‘f
59,0
9.0
Center 5.32 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 23.0 dBm
17.941 MHZ Freqoﬁset
Transmit Freq Error -34.204 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 24.38 MHz x dB -26.00 dB
STATUS

Channel 64 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

(I RF 50 & AC SEMSE:INT| ALIGN AUTO 03:21:39 PMJun 06, 2019
[Center Freq 5.320000000 GHz | Center Freq: 5.320000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
.00 = y 5.320000000 GHz|
-0.00 J i
19,0 ,,J”Jﬂ%ﬁ‘ru h""v'\,rw\'\
-29.0 ’JJ *\.‘wul
-390 remr R ST ne Tt o |
-49.0
-59.0
590
|Center 5.32 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 22.1dBm
18.027 MHz Freqoftset
Transmit Freq Error -27.142 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.85 MHz x dB -26.00 dB
IMSG STATUS
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Channel 100 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:10:09 PMJun 06, 2019
[Center Freq 5.500000000 GHz | Center Freq: 5.500000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
1.00 kit 5.500000000 GHz
-9.00 i
-19.0 i M,
.29 0 l)‘rwrl “J\\\
i g
390 by M Py ] JM,.,WM
49,0
59,0
9.0
Center 5.5 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 23.2 dBm
17.932 MHZ Freqoﬁset
Transmit Freq Error -4.464 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 23.27 MHz x dB -26.00 dB
MSG STATUS
Channel 100 (Chain B)
Agilent Spectrum Analyzer - Occupied BW
( RF S0 6 SEMSE:INT ALIGNAUTO 03:22:24 PM Jun 06, 2019
[Center Freq 5.500000000 GHz | Center Freq: 5.500000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold:>10i10
I ‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 B
10 dBidiv Ref 21.00 dBm
Log
nao Center Freq||
100 o Rk ™ 5.500000000 GHz
-9.00
190 vl LUL“L..I
-29.0 ,,;'!NM 'bu"‘km
390 .ﬂ..fj Mmm.ﬂlﬂﬁr
I T ¥
49,0
59,0
-63.0
|Center 5.5 GHz Span 50 MHz, CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 Mt
Auto Man
Occupied Bandwidth Total Power 22.5 dBm
18.105 MHz Freqoffeet
Transmit Freq Error -8.503 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 24.08 MHz x dB -26.00 dB
IMSG STATUS
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Channel 116 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [09:11:10 PMJun 06, 2019
[Center Freq 5.580000000 GHz | Center Freq: 5.580000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
11.0
AT | A et Center Freq
1.00 (O 5.580000000 GHz
-9.00
-19.0 '
-29.0 #
e A
-390 e Tranod
49,0
59,0
9.0
Center 5.58 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 25.5 dBm
17.931 MHZ Freqoﬁset
Transmit Freq Error -15.012 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 23.11 MHz x dB -26.00 dB

STATUS

Channel 116 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

(i RF S0 AC SEMSE:INT ALIGH AUTO 03:23;25 PM Jun 06, 2019

|[Center Freq 5.580000000 GHz | Center Freq: 5.580000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Y R Center Freq||
.00 5.580000000 GHz|
-0.00 %
190 Jm"’"ﬂw MMW
20 Y P
30 0 faogete™ “”’“‘““W#Wnndﬂv
-49.0
-59.0
590
|Center 5.58 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 24.8 dBm
18.050 MHz Freqoffset
Transmit Freq Error -32.559 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.61 MHz x dB -26.00 dB
IMSG STATUS
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Channel 140 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [09:14:12 PMJun 06, 2019
[Center Freq 5.700000000 GHz | Center Freq: 5.700000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
11.0
e AP Center Freq
1.00 / 5.700000000 GHz
-9.00 I
-19.0 u/"'ﬂ L\‘L"\'I'.
.29 0 ﬁr -“\‘L,*'\'i"
390 W n“m.|w W TP
S )
49,0
59,0
9.0
Center 5.7 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 24.0 dBm
17.965 MHz Freq Offset
Transmit Freq Error -12.804 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 24.29 MHz x dB -26.00 dB
STATUS

Channel 140 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

(I RF 50 & AC SEMSE:INT| ALIGN AUTO 03:26:27 PMJun 06, 2019
|[Center Freq 5.700000000 GHz | Center Freq: 5.700000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
.00 e 5.700000000 GHz|
-0.00 i
-19.0 Mﬂr‘ Mm
-29.0 ]
390 ferh " A it
e TR R
-49.0
-59.0
590
|Center 5.7 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 23.5dBm
18.099 MHz Freqoffset
Transmit Freq Error -39.431 kHz OBW Power 99.00 % OHz
x dB Bandwidth 24.69 MHz x dB -26.00 dB
IMSG STATUS
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Channel 144 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [08:49:27 PMJun 06, 2019
[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -14.018 MHz|
Ref Offset 1 dB
10dBidiv____ Ref 21.00 dBm -7.5325 dB
Log | 7
.o 1A2 Center Freq
Gy
1.00 J/ [ A 5.720000000 GHz
-9.00
.19.0 -f‘l‘u”r Wb\'\f&q
-29.0 fﬂ—/ h“%""‘""-'\mv-\bw-ﬂ-
B MA&MW M‘M"‘w
49,0
59,0
9.0
Center 5.72 GHz Span 50 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 24.3 dBm
18.036 MHZ Freqoﬁset
Transmit Freq Error -18.041 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 24.07 MHz x dB -26.00 dB
STATUS

Agilent Spectrum Analyzer - Occupied BW

Channel 144 (Chain B)

(I RF 50 & AC SEMSE:INT| ALIGN AUTO 03:01:41 PMJun 06, 2019
[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMEKr1 -14.0285 MHz
Ref Offset 1 dB
||1o dBidiv___ Ref 21.00 dBm -7.6688 dB
Log | 3
.o
14251 rron Center Freq|]
.00 y 5.720000000 GHz
-3.00 j 1\
190 n,.r’"ﬁ ﬂ‘”\m.u .
-29.0 M LJ\“L:L
350 gl M’”““*‘UMM%,U,
-49.0
-59.0
-59.0
|Center 5.72 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 23.5dBm
18.057 MHz Freqoftset
Transmit Freq Error -44.564 kHz OBW Power 99.00 % OHz
x B Bandwidth 24,36 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 144 (U-NII-2C) (Chain A)

e Keysight Spectrum Analyzer - Channel Power =
[/ [ RF [soe ac | | [ sENSE:INT] [ ALIGN AUTO  [08:49:50 PMJun 06, 2019
[Center Freq 5.717991000 GHz Center Freq: 5.717991000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radioc Device: BTS
Ref Offset 1 dB
10 dBldiv Rer 21.00 dBm
Log
m.a CenterFreq
1.00 — \ 5717991000 GHz
-9.00
190 "_/ \‘l&\\
r J,r'f = M\‘MW,,,‘
-390 e
490
590
690
Center 5.718 GHz Span 50 MHz CF Ste
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 MH':
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.36 dBm /14.02 MHz -55.66 dBm /Hz OHz
MSG STATUS
Maximum conducted output power:
Channel 144 (U-NII-3) (Chain A)
e Keysight Spectrum Analyzer - Channel Power =
[/ [ RF |soe ac | | [ SENSE:INT| [ ALIGN AUTO  [08:50:11 PMJun 06, 2019
[Center Freq 5.727009000 GHz Center Freq: 5.727009000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radioc Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
m.a CenterFreq
1.00 /"’ 5.727009000 GHz
-9.00
200 Mai \\“-..m
-390 _.w““')/( Pt
490 %m
590
690
Center 5.727 GHz Span 50 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
13.00 dBm /4.018 MHz -55.78 dBm /Hz 0Hz

STATUS
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Maximum conducted output power:
Channel 144 (U-NII-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power.

S0 AC

SEMSEINT

ALIGHN AUTO

03:02:06 PM Jun 06, 2019

( RF 8
|[Center Freq 5.717985750 GHz Center Freq: 5.717985750 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
"o Center Freq||
1.00 - N 5.717986750 GHz
-9.00
REN] _.r»""lj \‘\\’\
290 MJJ/./‘H# o)
-39.0 S—— 4 —
-49.0
-59.0
590
| Center 5.718 GHz Span 50 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 MH=z
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.27 dBm /14.03 MHz ||} -65.62dBm mz |} OHz

STATUS

Maximum conducted output power:

Agilent Spectrum Analyzer - Channel Power.

Channel 144 (U-NII-3) (Chain B)

( RF S0 AC SEMSE:INT ALIGMAUTD 03:02:29 PM Jun 06, 2019
[Center Freq 5.727014250 GHz | Center Freq: 5.727014260 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB/div Ref 21.00 dBm
Log
nao Center Freq||
1.00 f,f" =, 5.727014250 GHz
-2.00
290 al h"‘"‘\w‘\‘
=0 e MMMM
-49.0
-59.0
-69.0
|Center 5.727 GHz Span 50 MHz CF Step
Res BW 1MHz #VBW 3 MHz Sweep 1ms 5.000000 MH2
Auto Man
Channel Power Power Spectral Density
Freq Offset
12.90 dBm /4.028 viHz ] -56.05 dBm sz |} 0Hz

STATUS
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Product : Intel® Wireless-AC 9260D2WL
Test Item : Maximum conducted output power
Test Date : 2019/06/11
Test Mode Mode 12 MIMO: Transmit (802.11n-40BW_30Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) 30 | 60 | 90 | 120 | 180 | 240 | 270 | 300
38 5190 15.47 - -- -- -- -- -- --
46 5230 19.83 | 19.65 | 19.53 | 19.44 | 19.28 | 19.11 | 18.99 | 18.87
54 5270 20.06 -- -- -- -- -- -- --
62 5310 15.79 | 15.72 | 15.57 | 1545 | 1538 | 152 | 15.05 | 14.92
102 5510 16.79 -- -- -- -- -- -- --
110 5550 19.07 | 18.95 | 18.86 | 18.71 | 18.54 | 18.48 | 18.41 | 18.33
134 5670 18.68 -- -- -- -- -- -- --
142(U-NII-2C) 5710 19.21 | 19.04 | 1898 | 18.83 | 18.65 | 18.58 | 18.46 | 18.31
142(U-NII-3) 5710 9.48 9.38 9.3 9.23 9.08 8.92 8.76 8.62
151 5755 20.08 -- -- -- -- -- -- --
159 5795 20.27 | 20.21 | 20.12 | 20.05 | 19.99 | 19.85 | 19.75 | 19.64
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Chain B
Cable loss=1.0dB Maximum conducted output power
Frequency Data Rate (Mbps)
Channel No. (MHz) 30 | 60 | 90 | 120 | 180 | 240 | 270 | 300
38 5190 15.29 -- -- -- -- -- -- --
46 5230 19.94 | 19.85 | 19.76 | 19.63 | 19.53 | 19.44 | 19.38 | 19.29
54 5270 19.95 -- -- -- -- -- -- --
62 5310 15.85 | 15.67 | 1559 | 15.51 | 1545 | 1537 | 1528 | 15.13
102 5510 17.05 -- -- -- -- -- -- --
110 5550 19.7 | 19.61 | 19.44 | 19.28 | 19.13 | 19.05 | 18.87 | 18.71
134 5670 18.72 -- -- -- -- -- - --
142(U-NII-2C) 5710 19.14 | 18.99 | 18.83 | 18.71 | 18.54 | 18.47 | 18.33 | 18.26
142(U-NII-3) 5710 9.11 8.99 8.83 8.75 8.58 8.42 8.25 8.11
151 5755 20.01 -- -- -- -- -- - --
159 5795 1993 | 19.78 | 19.71 | 19.54 | 19.41 | 19.32 | 19.18 | 19.06

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Chain A | Chain B Output Output Power Limit
Channel No Range Bandwidth | Power Power Power Result
(MHz) (MHz) (dBm) (dBm) (dBm) | (dBm) [ dBm+10log(BW)
38 5190 -- 15.47 15.29 18.39 24 -- Pass
46 5230 -- 19.83 19.94 22.90 24 -- Pass
54 5270 36.415 20.06 19.95 23.02 24 26.61 Pass
62 5310 36.356 15.79 15.85 18.83 24 26.61 Pass
102 5510 36.410 16.79 17.05 19.93 24 26.61 Pass
110 5550 36.442 19.07 19.70 22.41 24 26.62 Pass
134 5670 36.481 18.68 18.72 21.71 24 26.62 Pass
142(U-NII-2C) 5710 33.201 19.21 19.14 22.19 24 26.21 Pass
142(U-NII-3) 5710 -- 9.48 9.11 12.31 30 -- Pass
151 5755 -- 20.08 20.01 23.06 30 -- Pass
159 5795 -- 20.27 19.93 23.11 30 -- Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))
2. 99% Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output power

limitation is more stringent.
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99% Occupied Bandwidth:

Channel 54 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:20:40 PMJun 06, 2019
[Center Freq 5.270000000 GHz | Center Freq: 5.270000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
"o e [ Center Freq
1.00 \L 5.270000000 GHz
-9.00 L/
190 V_‘H\r“ \wlk‘
2090 i ul”’r "L\\A 1 3
PRSI TN A i S T
-39.0
49,0
59,0
9.0
Center 5.27 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 26.3 dBm
36.415 MHZ Freqoﬁset
Transmit Freq Error 2.654 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 43.35 MHz x dB -26.00 dB
STATUS

Channel 54 (Chain B)

] FL RF S0 AC SEMSE:IMT]| ALIGN AUTO 04:07:05 PMJun 06, 2019
[Center Freq 5.270000000 GHz | Center Freq: 5270000000 GHz Radic Std: None Frequency
] Trig: Free Run Avg|Held:>10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
o Center Freq||
| A e ey ferentor e |
1.00 ’! \ 5.270000000 GHz
-9.00
-19.0 ﬂ,-’”ﬁ k\l\u\
-23.0 PRSP A
-33.0
-49.0
-659.0
-69.0
Center 5.27 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
Auto Man
Occupied Bandwidth Total Power 25.6 dBm
36.554 MHz Freqoffest
Transmit Freq Error -9.539 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 44.70 MHz x dB -26.00 dB
MSG STATUS
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Channel 62 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [09:31:24 PMJun 06, 2019
[Center Freq 5.310000000 GHz | Center Freq: 5.310000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
1.00 3 5.310000000 GHz
e X
o0 . V‘r ﬂ"'«. e,
PRI e L it o
49,0
59,0
9.0
Center 5.31 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 22.5 dBm
36.356 MHZ Freq Offset
Transmit Freq Error -18.102 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 42.01 MHz x dB -26.00 dB

STATUS

Channel 62 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

(i RF S0 AC SEMSE:INT ALIGH AUTO 03:43:38 PMJun 06, 2019

[Center Freq 5.310000000 GHz | Center Freq: 5.310000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
1.00 S e 5.310000000 GHz
-0.00
RET) ,,«"’J k\m
-29.0
-0 *’"f 1\’\-" P
TR P e r~ R
-49.0
-59.0
-59.0
|Center 5.31 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 21.3dBm
36.518 MHz Freqoffset
Transmit Freq Error -34.284 kHz OBW Power 99.00 % OHz
x dB Bandwidth 43.40 MHz x dB -26.00 dB
IMSG STATUS

Page: 77 of 702



Report No.: 1930503R-RFUSP30V00

D DEKRA

Channel 102 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
Mo 1 RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:32:12 PMJun 06, 2019
[Center Freq 5.510000000 GHz | Center Freq: 5.510000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
1.00 5.510000000 GHz
-9.00 q
190 1 .\M
-29.0 r’ﬁr H‘k
290 kgl " Nl
=TT tplror
49,0
59,0
9.0
Center 5.51 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 23.8 dBm
36.410 MHZ Freqoﬁset
Transmit Freq Error -18.907 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 43.29 MHz x dB -26.00 dB
STATUS

Channel 102 (Chain B

)

ALIGN AUTO

04:07:43 PM Jun 06, 2019

] FL RF 509 AC SEMSE:IMT]|
[Center Freq 5.510000000 GHz | Center Freq: 5510000000 GHz Radic Std: None Frequency
] Trig: Free Run Avg|Held:>10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
o Center Freq||
1.00 R et R 5510000000 GHz
-9.00 Fy \
-19.0 ;J‘WM W\\n&
-29.0 !‘JT"‘ "\q\
-33.0 fiont
A e
D St i i
-58.0
-69.0
ICenter 5.51 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
JAuto Man
Occupied Bandwidth Total Power 22.2 dBm
36.513 MHz Freqoffest
Transmit Freq Error -9.425 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 44.76 MHz x dB -26.00 dB
MSG STATUS
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Channel 110 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:32:56 PMJun 06, 2019
[Center Freq 5.550000000 GHz | Center Freq: 5.550000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
no P e Center Freq
1.00 H, 5.550000000 GHz
-9.00 N
-19.0 J‘"ﬂ M,
. -l eyl b h
49,0
59,0
9.0
Center 5.55 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 26.1 dBm
36.442 MHZ Freq Offset
Transmit Freq Error 4.642 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 43.90 MHz x dB -26.00 dB

Agilent Spectrum Analyzer - Occupied BW

STATUS

Channel 110 (Chain B)

ALIGH AUTO

03:45:11 PMJun 06, 2019

(I RF 50 & AC SEMSE:INT|
|[Center Freq 5.550000000 GHz | Center Freq: 5.550000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0
- o Center Freq||
1.00 5.550000000 GHz
3.0 W
! -
-29.0 w'“"'n
90 | i ooy “\mwmwwwm
P g
290
590
-59.0
|Center 5.55 GHz Span 100 MHz| CF Step
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 251 dBm
36.531 MHz Freqoffset
Transmit Freq Error -25.179 kHz OBW Power 99.00 % OHz
x B Bandwidth 45,29 MHz x dB -26.00 dB
IMSG STATUS
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Channel 134 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [09:35:08 PMJun 06, 2019
[Center Freq 5.670000000 GHz | Center Freq: 5.670000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
10 Center Fre
| tannts b N Ui, T q
1.00 5.670000000 GHz
-9.00 JJ’
-19.0
2510 n’f %“m
A n ""rw \"’\-_J.ﬁlm k-
-390 | o
49,0
59,0
9.0
Center 5.67 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 25.3 dBm
36.481 MHZ Freqoﬁset
Transmit Freq Error 30.587 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 43.47 MHz x dB -26.00 dB

STATUS

Channel 134 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

( RF 50 % SEMSE:INT) ALIGH AUTO 03:47:22 PM Jun 06, 2013
[Center Freq 5.670000000 GHz | Center Freq: 5.670000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
1.0 Center Freq||
.00 o \ 5.670000000 GHz
-0.00
-29.0 \K,L
-39.0 WM-"M““”JVW B
-49.0
-59.0
-69.0
|Center 5.67 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 24.1 dBm
36.486 MHz Freqortet
Transmit Freq Error -11.752 kHz OBW Power 99.00 % OHz
x dB Bandwidth 45,21 MHz x dB -26.00 dB
IMSG STATUS
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Channel 142 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [08:52:18 PMJun 06, 2019
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -33.201 MHZ|
Ref Offset 1 dB
10dbiiy _Ref 21.00 dBm -3.0595 dB
og 2
1o 182 (Rn Doy, Lebrtlrediogs Center Freq
1.00 Hx 5.710000000 GHz
-9.00 i
-19.0 f‘y ‘H\h
.29 0 Ir‘uﬂ ’\
-390 ftpeaintuite b Lt""'‘n--i‘u‘\l’“.a.rnf‘lw--||rL,..-.u,|,.wJ,,,_‘
49,0
59,0
9.0
Center 5.71 GHz Span 100 MHz| CF Step
[fRes BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 MHz
. R Auto Man
Occupied Bandwidth Total Power 26.0 dBm
36.402 MHZ Freq Offset
Transmit Freq Error 9.962 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 43.99 MHz x dB -26.00 dB

STATUS

Channel 142 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

( RF 50 % SEMSE:INT) ALIGH AUTO 03:04:33 PM Jun 06, 2013
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio Std: Nonhe Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device:BTS
AMkr1 -33.2885 MHz
Ref Offset 1 dB
||10 dBidiv___ Ref 21.00 dBm -2.2075 dB
Log 2
1.0 142 Center Freq||
1.00 5.710000000 GHz|
-9.00 ,j
29,0 e ‘,J'r l“'\m%
300 ot MR, e
-49.0
-59.0
-69.0
|Center 5.71 GHz Span 100 MHz| CF st
Res BW 510 kHz #VBW 2 MHz Sweep 1ms 10.000000 M
[Auto Man
Occupied Bandwidth Total Power 24.9 dBm
36.577 MHz Freqortet
Transmit Freq Error 1.136 kHz OBW Power 99.00 % OHz
x dB Bandwidth 44,90 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C) (Chain A)

e Keysight Spectrum Analyzer - Channel Power =
[/ [ RF [soe ac | | [ sENSE:INT] [ ALIGN AUTO  [08:52:41 PMJun 06, 2019
[Center Freq 5.708399500 GHz | Center Freq: 5.708399500 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radioc Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dEm
Log
m.a CenterFreq
1.00 LY 5.708399500 GHz
-59.00
-19.0 Jj \.
280 - "\\\
90 _.,,.M.--t-"“""'/ P ]
g p
-59.0
-52.0
Center 5.708 GHz Span 100 MHz| CF Ste
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MH':
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.21 dBm /33.2 MHz -57.80 dBm /Hz 0Hz
MSG STATUS
Maximum conducted output power:
Channel 142 (U-NII-3) (Chain A)
. Keysight Spectrum Analyzer - Channel Power =R =R
[/ 1 RF [s00 ac | | [ SENSE:INT] | ALIGN AUTO  [08:53:03 PM1un 06, 2019
[Center Freq 5.726600500 GHz | Center Freq: 6.726600600 GHz Radic Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset1 dB
10 dBidiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 / 7 T 5.726600500 GHz|
-9.00
-19.0 /“‘rnj L\
290 \\
39,0 M”/ IS —
430 [
5.0
5.0
Center 5.727 GHz Span 100 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.48 dBm /3.201 MHz -57.85 dBm /Hz 0Hz

STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power.

( RF SOn AT SEMSEIMT| ALIGHAUTO 02:04:58 PM Jun 08, 2019
|Center Freq 5.708355750 GHz Center Freq: 5.708355750 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
m.a Center Freq|
1.00 . 5.708355750 GHz
-9.00
-19.0 /f/ \.\
290 el
-jzz [t e =
-59.0
-69.0
|Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000900 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
19.14 dBm /33.20 MHz ||} -57.65dBm mz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 142 (U-NII-3) (Chain B)

Agilent Spectrum Analyzer - Channel Power.

( RF S0 AC SEMSEINT ALIGNAUTO 03:05:20 PM Jun 06, 2019
[Center Freq 5.726644250 GHz | Genter Freq: 6.726644250 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao Center Freq||
.00 / e 5.726644250 GHz|
-9.00
290 < \\\
,w"/ P
-390 e T—
430 [ e,
-59.0
-59.0
|Center 5.727 GHz Span 100 MHz| CFst
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
FreqOffset
9.11 dBm s 3.289 MHz [} -58.03 dBm mz |} OHz
IMSG STATUS

Page: 83 of 702



Report No.: 1930503R-RFUSP30V00 > D E K RA

Product : Intel® Wireless-AC 9260D2WL
Test Item : Maximum conducted output power
Test Date : 2019/06/11
Test Mode Mode 13 MIMO: Transmit (802.11ac-80BW_65Mbps)
Chain A
Cable loss=1.0dB Maximum conducted output power
Chamnel No Frequency Data Rate (Mbps)
(MHz) 65 130 | 1965 | 260 390 520 585 650 780 | 866.7
42 5210 14.39 | 14.23 | 14.05 | 13.87 | 13.72 | 13.62 | 13.53 | 13.42 | 13.27 | 13.20
58 5290 13.76 | 13.59 | 13.43 | 13.25 | 13.19 | 13.08 | 12.97 | 12.84 | 12.66 | 12.56
106 5530 17.18 -- - -- - -- -- -- -- --
122 5610 19.67 | 19.56 | 19.47 | 19.32 | 19.26 | 19.12 | 19.01 | 18.83 | 18.65 | 18.54
138 (U-NII-2C)| 5690 19.85 | 19.75 | 19.69 | 19.55 | 19.41 | 19.23 | 19.12 | 19.05 | 18.99 | 18.85
138 (U-NII-3)| 5690 3.73 3.7 3.62 | 335 | 3.17 | 3.08 2.9 2.82 | 2.69 | 2.52
155 5775 18.25 | 18.09 | 18.02 | 17.88 | 17.79 | 17.67 | 17.49 | 17.31 | 17.14 | 16.96

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Chain B
Cable loss=1.0dB Maximum conducted output power
Channel No Frequency Data Rate (Mbps)
(MHz) 65 130 | 1965 | 260 390 520 585 650 780 | 866.7
42 5210 14.13 | 13.99 | 13.89 | 13.81 | 13.7 | 13.57 | 13.41 | 13.35 | 13.27 | 13.17
58 5290 13.33 | 13.17 | 13.07 | 12.90 | 12.83 | 12.77 | 12.68 | 12.53 | 12.45 | 12.30
106 5530 17.25 -- -- -- -- -- -- -- -- --
122 5610 19.83 | 19.77 | 19.7 | 19.58 | 19.42 | 19.28 | 19.21 | 19.03 | 18.94 | 18.84
138 (U-NII-2C) 5690 19.56 | 19.4 | 19.23 | 19.07 | 18.98 | 18.84 | 18.74 | 18.67 | 18.5 | 18.35
138 (U-NII-3) 5690 3.68 | 3.58 | 3.46 | 3.41 33 324 | 3.13 | 297 | 2.85 | 2.71
155 5775 17.88 | 17.76 | 17.65 | 17.52 | 17.46 | 17.33 | 17.21 | 17.12 17 16.88

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
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Maximum conducted output power Measurement:

Frequency 99% Chain A [ ChainB | OQutput o
Channel No Range [Bandwidth| Power Power Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) (dBm) | (dBm) | dBm+10log(BW)

42 5210 -- 14.39 14.13 17.27 24 - Pass

58 5290 75.023 13.76 13.33 16.56 24 29.75 Pass

106 5530 75.084 17.18 17.25 20.23 24 29.76 Pass

122 5610 75.164 19.67 19.83 22.76 24 29.76 Pass

138 (U-NII-2C)| 5690 72.617 19.85 19.56 22.72 24 29.61 Pass

138 (U-NII-3) 5690 -- 3.73 3.68 6.72 30 -- Pass

155 5775 -- 18.25 17.88 21.08 30 -- Pass
Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW)+ Chain B Power (mW))
2. 99% Bandwidth is the bandwidth of chain A or chain Bwhichever is less bandwidth, output power

limitation is more stringent.
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99% Occupied Bandwidth:

Channel 58 (Chain A)
ww Keysight Spectrum Analyzer - Occupied BW ==
v 1 RF [s0e ac | | | SENSE:INT] | ALIGN AUTO  [08:54:55 PMJun 06, 2019
[Center Freq 5.290000000 GHz | Center Freq: 5.290000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
1.00 gy = 5.290000000 GHz
-3.00
-19.0 _H"“J “‘”\1
2510
-390 “'ﬂ' N‘tm
49,0 WWW‘N W
-59.0
-59.0
Center 5.29 GHz Span 200 MHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz,
. R [Auto Man
QOccupied Bandwidth Total Power 21.3 dBm
75.023 MHZ Freq Offset
Transmit Freq Error 18.935 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 82.93 MHz x dB -26.00 dB
MSG STATUS
Channel 58 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

ALIGH AUTO

03:07:10 PM Jun 06, 2019

(I RF 50 & AC SEMSE:INT|
|Center Freq 5.290000000 GHz | Genter Freq: 5290000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
1.0 R ociit R 5.290000000 GHz|
-0.00
-19.0
-29.0
-39.0 'Jd' ""‘h.l\
g et Mm’”"""""fr Mol g )
-59.0
590
|Center 5.29 GHz Span 200 MHz| CF st
Res BW 1 MHz #VBW 3 NMHz Sweep 1ms 20.000000 M?-il:z.
[Auto Man
Occupied Bandwidth Total Power 19.9 dBm —
75.301 MHz Freqofset
Transmit Freq Error -12.932 kHz OBW Power 99.00 % OHz
x dB Bandwidth 87.50 MHz x dB -26.00 dB
IMSG STATUS
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Channel 106 (Chain A)

ww Keysight Spectrum Analyzer - Occupied BW ==
v RF [s0e ac | | SENSE:INT] | ALIGN AUTO  [08:55:40 PMJun 06, 2019
[Center Freq 5.530000000 GHz | Center Freq: 5.530000000 GHz Radio Std: None Frequency
—— 1rig: FreeRun Avg|Hold: 10/10
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
.o Center Freq
Mot i | Skt v, o T
1.00 Sl LS 5.530000000 GHz
-9.00
P i
-19.0
290 A“; %“m
-39.0 = . M prsral I\M—‘rfhm..umnr
49,0
59,0
9.0
Center 5.53 GHz Span 200 VHz| CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz,
. R Auto Man
Occupied Bandwidth Total Power 24.7 dBm
75.159 MHz Freq Offset
Transmit Freq Error 9.165 kHz % of OBW Power 99.00 % 0Hz
x dB Bandwidth 84.58 MHz x dB -26.00 dB
STATUS

Channel 106 (Chain B)

Agilent Spectrum Analyzer - Occupied BW

ALIGH AUTO

03:07:55 PM Jun 06, 2019

(I RF 50 & AC SEMSE:INT|
|[Center Freq 5.530000000 GHz | Center Freq: 5.530000000 GHz Radie Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
1o et ™] il LUV 5.530000000 GHz
-0.00
190 JF,J 'L"',m‘
-29.0
290 . I Nt lpeen
bl SRR ¥ Lieabla' L) TRRR TN
-49.0
-59.0
590
|Center 5.53 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 23.6 dBm
75.084 MHz Freqoffset
Transmit Freq Error 51.766 kHz OBW Power 99.00 % OHz
x dB Bandwidth 86.90 MHz x dB -26.00 dB
IMSG STATUS
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